Get product support at:

www.philips.com/support

SQM7442

User manual

Mode d'emploi

Felhasznaloi kezikdnyv

Manual del usuario

Manuale utente

Gebruiksaanwijzing

Brukerhandbok

Benutzerhandbuch

Manual do utilizador

Instrukcja obstugi

Manual de utilizare

Prirucka pro uzivatele

Prirucka uzivatela

Brugervejledning

Uporabniski prirocnik

Kayttbopas

PbKOBOACTBO 3a NoTpebuTeNn

PHILIPS









EN

1 Important safety instructions

n Caution

* Read these instructions before you begin. If you are unsure of any
part of the process, contact a professional contractor or installer
for assistance. Improper installation can result in injury or damage.

¢ The wall or mounting surface must be capable of supporting
the combined weight of the mount and the display; if not, the
structure must be reinforced.

* Locate pipes, wires, or any other hazards in the wall where you
wish to install the mount before drilling.

* Safety gear and proper tools must be used. Failure to do so can
result in injury or damage.

* Two people are recommended for installation. Do not attempt to
lift a heavy display without assistance.

* Follow all instructions and recommendations regarding adequate
ventilation and suitable locations for mounting your display.
Consult the owner's manual for your particular display for more
information.

* This wall mount is intended for use only with the maximum
weight of 45 kg (100 Ibs). Use with heavier than the maximum
weights indicated may result in instability causing possible injury.

2 Tilt wall mount (for LCD, Plasma, and LED displays)
What's in the box

Wall plate (x1)
Mount arm (x2)

User manual (x1)
Hardware kit (x1)

Hardware kit

A M8 x 63 lag bolt (x4) F M6 x 30 screw (x4)
Lag bolt washer (x4) G M6 washer (x4)

B Concrete anchor (x4) H M8 x 12 screw (x4)

C M4 x 12 screw (x4) I M8 x 30 screw (x4)

D M4 x 20 screw (x4) J M8 washer (x4)

E M6 x 12 screw (x4) K Spacer (x8)

Tools required

* Phillips head screw driver

* Ratchet or driver with 13 mm (1/2") socket

* Electric or portable drill

e 6 mm (1/4") drill bit and stud finder for drywall installation
* 10 mm (3/8") Masonry bit for concrete installation

* Level

3 Installation
Mount to the drywall

Caution

2 Place the wall plate against the wall and level it using the
integrated bubble level.

3 While another person holds the wall plate in position,
mark four locations (two per stud) for securing the
mount to the wall (see Fig. 1).

4 Set the wall plate aside and drill a 6 mm (1/4") pilot hole
at each marked location.

5 Place the wall plate back against the wall and attach it using the lag
bolts and washers () provided (see Fig. 2). Do not over-tighten
these bolts and do not release the wall plate until both bolts are in
place. Ensure that the wall plate remains level after tightening the
bots.

Mount to the concrete wall

Caution

For safety reasons, the concrete wall must be capable of
supporting the combined weight of the mount and the display. The
manufacturer takes no responsibility for failure caused by walls of
insufficient strength.

1 Place the wall plate against the wall in the desired
location and level it using the integrated bubble level.

2 While another person holds the wall plate in place, mark
four evenly spaced locations on the wall for securing the
mount (see Fig. 3).

3 Set the wall plate aside and drill a 10 mm (3/8") hole at
each marked location. Remove any excess dust from the
holes.

4 Insert a concrete anchor (8) into each hole so that it is
flush with the concrete surface (see Fig. 4). A hammer can
be used to lightly tap the anchors into place if necessary.

Note

If the concrete wall is covered by a layer of plaster or drywall, the
concrete anchor must pass completely through the layer to rest
flush with the concrete surface.

5 Place the wall plate back against the wall and attach it
using the lag bolts and lag bolt washers (&) provided
(see Fig. 2). Do not over-tighten these bolts and do not
release the wall plate until all bolts are in place. Ensure
that the wall plate remains level after all bolts are secured.

Attaching the mount arms to the display

Caution

Use extra care during this part of the installation. If possible,
avoid facing down your display as it may damage the viewing
surface.

For safety reasons, this mount must be secured to at least two
wood studs no less than 16" apart. The studs must be capable of
supporting the combined weight of the mount and display.

1 Use a high quality stud finder to locate two adjacent
studs where you wish to install your mount. Mark both
edges of each stud to help identify the exact center.

Note

Note

This mount comes with a selection of different screw diameters
and lengths to accommodate a wide variety of display models. Not
all of the hardware in the kit will be used. If you cannot find the
appropriate screw size in the kit provided, consult the manufacturer
of your display for more information.

You must use the center of each stud to avoid cracking or splitting
the wood during installation.




1 Determine the correct length of screw to use by

examining the back of your display:

¢ If the back of your display is flat and the mounting holes
are flush with the surface, you will use the shorter
screws (C ,Eor H) from the hardware kit.

* If the back of your display is curved, has a protrusion, or
if the mounting holes are recessed, you will need to use
the longer screws (D ,F or I') and may also need to use
the spacers ().

2 Determine the correct diameter of screw to use by
carefully trying one of each size (M4, M6 and M8) from the
hardware kit (see Fig. 5). Do not force any of the screws —
if you feel resistance stop immediately and try a smaller
diameter screw.

3 Attach the mount arms to the back of your display using

the screws identified in steps 1 and 2:

* If you are using M4 or Mé screws you will need to use M6
washers (@). If you are using M8 screws you will need to
use M8 washers (J) (see Fig. 5).

¢ If you are using the longer screws on a display with a
curved or recessed back, you may also need to use
spacers (K). Use one spacer or two spacers stacked as
needed. Only use a spacer if necessary (see Fig. 6).

Note

The mount arms must be attached with the tilt screws (*) facing
outward (i.e. away from the middle of the display) (see Fig. 7).
Otherwise, the tilt function cannot be accessed.

Final assembly

1 With the help of another person, carefully lift your display
and place it on the wall plate. Do not release the display
until the mount arms have securely hooked onto the
wall plate.

2 Tighten the safety screw located on each mount arm
using the Phillips head screw driver (see Fig 8) to prevent
the display from being lifted from the wall plate.

Caution

The safety screws must be tightened at all times to prevent the
display from being accidentally knocked from the mount.

4 Operation and adjustment

* To change the tilt angle of your display, have one person
holding the display firmly in place while another person
loosening the tilt screws located on each mount arm.
Once loosened, you may move your display to the
desired position. Re-tighten the tilt screws to lock the tilt
angle in place. Do not release the display until both tilt
screws are fully tightened (see Fig. 9).

* Periodically clean your mount with a dry cloth. Inspect all
screws and hardware at regular intervals to ensure that
no connections have become loose over time. Re-tighten
as needed.

5 Specifications

40" to 65"

45 kg (100 Ibs)

max. 400 mm x 400 mm (15.7" x 15.7")
up to 1° up tilt and 3° down tilt

30cm (1.2")

Display Size
Maximum Load
Mounting Pattern
Tilt Range

Profile

ES

1 Instrucciones de seguridad importantes

n Precaucion

* Lea estas instrucciones antes de comenzar. Si no estd seguro de
alglin paso del proceso, pdngase en contacto con un contratista
o instalador profesional para obtener ayuda. Una instalacién
incorrecta puede producir lesiones o dafios.

* La pared o la superficie de montaje deben ser capaces de
aguantar el peso combinado del soporte de montaje y de la
pantalla. Si no es asi, la estructura se debe reforzar

* Localice las tuberias, cables y otros peligros en la pared en la que
desea instalar el soporte antes de comenzar a perforar.

* Debe utilizar un engranaje de seguridad y herramientas adecuadas.
Si no lo hace, se pueden producir lesiones o dafos.

* Se recomienda que la instalacién la realicen dos personas. No
intente levantar una pantalla pesada sin ayuda.

* Siga todas las instrucciones y recomendaciones relativas a la
ventilacién correcta y a las ubicaciones apropiadas para el montaje
de la pantalla. Consulte el manual de instrucciones del modelo de
su pantalla para obtener mds informacion.

* Este soporte de montaje en pared se ha disefiado para su
uso con un peso maximo de 45 kg. El hecho de utilizarlo con
productos de mayor peso que el indicado puede dar lugar a
inestabilidad y producir lesiones.

2 Montaje en pared inclinado (para pantallas
LCD, LED y de plasma)
Contenido de la caja

Placa de pared (1)
Brazo de montaje (2)
Manual de usuario (1)
Kit de tornilleria (1)

Kit de tornilleria

A Tirafondos M8 x 63 (4) F Tornillos Mé x 30 (4)
Arandela para tirafondos (4) G Arandela M6 (4)
Taco para hormigdn (4) H Tornillos M8 x 12 (4)

|

J

K

n @

Tornillos M4 x 12 (4) Tornillos M8 x 30 (4)
Tornillos M4 x 20 (4) Arandela M8 (4)
Tornillos M6 x 12 (4) Espaciadores (8)

Herramientas necesarias

¢ Destornillador plano Phillips

* Llave de trinquete o atornillador con boca de 13 mm

* Taladro eléctrico o portatil

* Broca de 6 mm y detector de montantes para instalacién en
tabiques de yeso

* Broca para hormigdn de 10 mm para instalacién en hormigén

* Level

m O

3 Instalacion
Montaje en tabiques de yeso

Precaucién

Por motivos de seguridad, este soporte se debe fijar al menos a dos montantes
de madera que no estén separados mas de 40 cm. Los montantes deben poder
soportar el peso combinado del soporte y la pantalla.

1 Utilice un detector de montantes de buena calidad para
encontrar dos montantes adyacentes en el lugar en el que
desea instalar el soporte. Marque los dos bordes de cada
montante para identificar el centro exacto.

Nota

Debe utilizar el centro de cada montante para evitar que la madera
se agriete o se parta durante la instalacién.




2 Coloque la placa de pared contra la pared y nivélela
utilizando el nivel de burbuja suministrado.

3 Mientras otra persona sujeta la placa de pared en su lugar
marque dos ubicaciones (uno por montante) para
fijar el soporte a la pared (consulte la imagen 1).

4 Retire la placa de pared y perfore un orificio guia de
6 mm en cada ubicacién marcada.

5 Coloque la placa de pared de nuevo contra la pared
y fijela mediante los tirafondos y las arandelas para
tirafondos (A) que se incluyen (consulte la imagen 2). No
apriete los tirafondos en exceso y no suelte la placa de
pared hasta que todos los tirafondos estén en su lugar.
Aseglrese de que la placa de pared permanezca nivelada
después de apretar todos los tirafondos.

Montaje en paredes de hormigén

Precaucién

Por motivos de seguridad, la pared de hormigdn debe poder
soportar el peso combinado del soporte y la pantalla. El fabricante
no asume responsabilidad alguna por las averfas provocadas por una
resistencia insuficiente de la pared.

1 Coloque la placa de pared contra la pared en la ubicacién que
desee y nivélela utilizando el nivel de burbuja suministrado.

2 Mientras otra persona sujeta la placa de pared en su
lugar, marque dos ubicaciones en la pared para fijar
el soporte (consulte la imagen 3).

3 Retire la placa de pared y perfore un orificio de 10 mm en cada
ubicacién marcada. Elimine el exceso de polvo de los orificios.

4 Introduzca un taco para hormigdn (C) en cada orificio hasta
que estén a ras de la superficie de hormigdn (consutte la
imagen 4). Si es necesario, puede utilizar un martillo para
golpear los tacos suavemente hasta que estén en su lugar.

Nota

Sila pared de hormigdn estd cubierta por una capa de masilla o
yeso, el taco para hormigdn debe atravesar completamente la capa
hasta que esté a ras de la superficie de hormigdn.

5 Coloque la placa de pared de nuevo contra la pared y fiela
mediante los tirafondos y las arandelas para tirafondos (A)
que se incluyen (consulte la imagen 2). No apriete los tirafondos
en exceso y no suelte la placa de pared hasta que todos los
tirafondos estén en su lugar. Aseglrese de que la placa de pared
permanezca nivelada después de apretar todos los tirafondos.

Fijacion de los brazos de montaje a la pantalla

Precaucion

Tenga especial cuidado durante esta parte de la instalacidn. Si es posible, evite
colocar la pantalla bocabajo, ya que podria dafiar la superficie de visualizacion.

Nota

Este soporte incluye una seleccién de tornillos de diferentes diametros y
longitudes para adaptarse a una amplia variedad de modelos de pantalla.
No serd necesario utilizar toda la tornillerfa incluida en el kit. Si no
encuentra el tornillo del tamafio adecuado en el kit incluido, consulte al
fabricante de su pantalla para obtener mds informacion.

1 Determine la longitud correcta del tornillo que va a
utilizar examinando la parte posterior de la pantalla:

* Sila parte posterior de la pantalla es plana y los orificios
de montaje estdn a ras de la superficie, utilice los tornillos
mas cortos (C , E o H) del kit de tornillerfa.

* Sila parte posterior de la pantalla es curva, tiene un saliente
o los orificios de montaje estan hundidos, deberd utilizar los
tornillos més largos (D, F o 1) del kit de tornillerfa.

2 Determine el didmetro correcto del tomillo que va a utiizar probando
con cuidado los diferentes tamafios (M4, Mé y M8) del kit de
tornillerfa. No fuerce los tornillos. Si nota resistencia, deténgase
inmediatamente y pruebe con un tornillo de otro diametro.

3 Acople los brazos de soporte a la parte posterior de la
pantalla con los tornillos identificados en los pasos 1y 2:

* Si utiliza tomillos M4 o Mé, deberd usar las arandelas M6 (G)
Si utiliza tornillos M8, deberd usar las arandelas M8 (J)
(consulte la imagen 5).

* Si utiliza los tornillos mas largos en una pantalla con
parte posterior curva o hundida, deberd utilizar también
las arandelas (K). Utilice una arandela o dos arandelas
apiladas seglin sea necesario. Utilice las arandelas solo si
es necesario (consulte la imagen 6).

Nota

Los brazos de soporte debe acoplarse con los tornillos de ajuste (*) de la
inclinacién orientados hacia los bordes exteriores de la pantalla (consulte la
imagen 7). De lo contrario, no podrd utilizar la funcién de inclinacion.

Montaje final

1 Con la ayuda de otra persona, levante con cuidado la
pantalla y coléquela en la placa de pared. No suelte
la pantalla hasta que los brazos de soporte se hayan
enganchado firmemente en la placa de pared.

2 Apriete el tornillo de seguridad ubicado en cada brazo de
soporte con el destornillados plano Phillips (consulte la imagen
8) para evitar que la pantalla se levante de la placa de pared.

Precaucién

Los tornillos de seguridad deben estar apretados en todo momento
para evitar que la pantalla se caiga accidentalmente del soporte.

4 Funcionamiento y ajuste

¢ Para cambiar el dngulo de inclinacién de la pantalla, pida a
una persona que sujete la pantalla firmemente en su lugar
mientras afloja los tornillos de inclinacién ubicados en
cada brazo de soporte. Cuando estén flojos, podrd mover
la pantalla a la posicion que desee.Vuelva a apretar los
tornillos para fijar el dngulo de inclinacién en ese lugar No
suelte la pantalla hasta que los dos tornillos de inclinacion
estén totalmente apretados (consulte la imagen 9).

* Limpie periédicamente el soporte con un pafio seco.
Inspeccione todos los tornillos y tirafondos de forma
periddica para asegurarse de que las conexiones no se
aflojen con el tiempo.Vuelva a apretarlos si es necesario.

5 Especificaciones
Tamafio de pantalla
Carga maxima

Patrén de montaje
Rango de inclinacién

de 40" a 65"

45 kg

méx. 400 mm x 400 mm

hasta 1° de inclinacién superiory 3° de
inclinacidn inferior

30cm

Perfil




FR

1 Consignes de sécurités importantes

n Attention

1 Utilisez un détecteur de goujons de haute qualité pour
localiser deux montants voisins ol vous souhaitez installer
votre support.

Remarque

« Lisez attentivement ces consignes avant de commencer. Si
vous avez un doute sur un point quelconque de
l'opération, contactez un sous-traitant ou un installateur
professionnel pour obtenir de 'aide. Un montage inadapté
pourrait entrainer une blessure ou des dommages
mateériels.

Le mur ou la surface de fixation doivent pouvoir supporter

le poids combiné du support de fixation et de l'écran ; si ce

n'est pas le cas, la structure doit étre renforcée

Avant de percer, localisez les tuyaux, cables ou autres

obstacles présents dans le mur ou vous souhaitez fixer le

support

« Utilisez du materiel de sécurité et les outils adequats. Dans
le cas contraire, cela peut entrainer une blessure ou des
dommages matériels.

« |l est préférable d'étre deux pour procéder a l'installation
Ne tentez pas de soulever un écran lourd sans vous faire
aider.

« Suivez toutes les instructions et les recommandations
relatives a l'aération et aux surfaces de fixation adaptées
pour l'installation de votre écran. Pour plus d'informations,
reportez-vous au manuel d'utilisation de votre écran.

« Ce support de fixation murale est concu pour étre utilisé
uniguement avec un poids maximum de 45 kg. Son
utilisation avec des charges plus lourdes que celles
indiquées pourrait entrainer l'instabilité du montage et
s'avérer dangereuse.

2 Support mural inclinable (pour les écrans LCD,
Plasma et DEL)
Contenu de I'emballage

Plague murale (x1)
Kit de montage (x1)

Bras de montage (x2)
Mode d'emploi (x1)

Kit de montage

A Tire-fond M8 x 63 (x4) F Vis M6 x 30 (x4)

Rondelle de tire-fond (x4) G Rondelle M6 (x4)
B Vis a béton (x4) H Vis M8 x 12 (x4)
C Vis M4 x 12 (x4) I Vis M8 x 30 (x4)
D Vis M4 x 20 (x4) J Rondelle M8 (x4)
E Vis M6 x 12 (x4) K Entretoise (x8)

Outils nécessaires

« Tournevis a téte Phillips

« Clé a cliquet ou tournevis avec prise de 13 mm

« Perceuse électrique ou portable

* Meche de 6 mm (1/4 po) et détecteur de montants pour
montage dans un mur en placoplatre

« Foret pour maconnerie de 10 mm (3/8 po) pour montage
dans du béton

* Level

3 Installation
Montage mural sur placoplatre

Attention

Choisissez le centre du montant pour éviter de fissurer ou de
fendre le bois pendant l'installation.

2 Placez la plague murale contre le mur a l'emplacement
souhaité et mettez-la de niveau a l'aide du niveau a bulle
intégre.

3 Pendant qu'une autre personne maintient la plaque
murale en place, marquez quatre emplacements
equidistants sur le mur pour installer le support (voir fig. 1)

4 Laissez la plague murale de coté et percez un trou pilote
de 6 mm a chaque emplacement marqué.

5 Appliquez a nouveau la plague murale contre le mur et
fixez-la a l'aide des tire-fonds et des rondelles (A) fournis
(voir fig. 2). Ne serrez pas trop ces boulons et maintenez la
plague murale tant que tous les boulons ne sont pas en
place. Assurez-vous que la plague murale reste a niveau
apres avoir serré les boulons.

Fixation sur un mur en béton

Attention

Pour des raisons de sécurité, le mur en béton doit pouvoir
supporter le poids combiné du support de fixation et de
l'écran. Le fabricant décline toute responsabilité en cas de
probleme lié a un défaut de solidité des murs

1 Placez la plague murale contre le mur a 'emplacement
souhaite et mettez-la de niveau a l'aide du niveau a bulle
intégré.

2 Pendant qu'une autre personne maintient la plaque murale
en place, marquez quatre emplacements équidistants sur
le mur pour installer le support (voir fig. 3)

3 Laissez la plague murale de coté et percez un trou de 8
mm a chague emplacement marqué. Nettoyez les trous
que vous venez de faire s'ils contiennent de la poussiére.

4 Insérez une vis a béton (C) dans chaque trou de sorte
qu'elle se trouve au niveau de la surface du mur (voir fig
4). Si nécessaire, enfoncez délicatement les vis a l'aide
d'un marteau pour les mettre en place.

5 Appliquez a nouveau la plague murale contre le mur et
fixez-la a 'aide des tire-fonds et des rondelles (A)
fournis (voir fig. 2). Ne serrez pas trop ces boulons et
maintenez la plague murale tant que tous les boulons ne
sont pas en place. Assurez-vous que la plague murale
reste a niveau apres avoir serré les boulons.

Fixation de la plaque de support a I'écran
Attention

Soyez particulierement prudent au cours de cette partie de
l'installation. Si possible, évitez d'orienter ['écran vers le bas
car cela risquerait de 'endommager

Pour des raisons de sécurité, ce support doit étre fixé sur au
moins deux montants de bois espaceés d'au moins 40 cm
Les montants doivent pouvoir supporter le poids combiné
du support et de l'écran.

Remarque

Ce support est fourni avec un assortiment de différentes vis
pour s'adapter a un grand nombre de modeéles d'écran.
Toutes les piéces fournies dans le kit ne seront pas utilisées.
Si vous ne trouvez pas de vis de la taille appropriée dans le
kit fourni, consultez le fabricant de votre écran pour plus
d'informations.




1 Déterminez la longueur de vis adéquate en examinant
l'arriere de votre écran :

« Si l'arriere de votre écran est plat et que les orifices de
montage sont au niveau de la surface, vous utiliserez les
vis les plus courtes (C, E ou H) du kit de montage.

« Si l'arriere de votre écran est incurvé ou présente une
saillie, ou bien si les orifices de montage sont encastrés,
vous devrez utiliser les vis plus longues (D, F ou I) et
éventuellement les entretoises (K).

2 Déterminez le diametre exact des vis a utiliser en essayant
les vis de différentes tailles (M4, M6 et M8) du kit de
montage (voir fig. 5). Ne forcez pas les vis : si vous sentez
une résistance, arrétez immediatement de visser et essayez
une vis d'un diametre plus petit.

3 Fixez les bras du support a l'arriére de 'écran a l'aide des
vis identifiées aux étapes 1et 2 :

« Sivous utilisez les vis M4 ou M6, vous devrez utiliser les
rondelles M6 (G). Si vous utilisez les vis M8, vous
devrez utiliser les rondelles M8 (J) (voir fig. 5)

« Sivous utilisez les vis plus longues sur un écran dont
l'arriere est incurvé ou encastré, vous devrez peut-étre
également utiliser les entretoises. Utilisez une entretoise
ou les deux entretoises empilées si nécessaire. N'utilisez
une entretoise que si nécessaire (voir fig. 6).

Remarque

Les bras du support doivent étre fixés avec les vis dinclinaison
(*) dirigées vers l'extérieur (c'est-a-dire dans la direction
opposée au centre de I'écran) (voir fig. 7). Dans le cas contraire,
la fonction d‘inclinaison est inaccessible.

Assemblage final

1 Avec l'aide d'une autre personne, soulevez avec
précaution votre écran pour le placer sur la plaque murale.
Maintenez 'écran jusqu'a ce que les bras soient
solidement insérés dans la plaque murale.

2 Serrez la vis de sécurite située sur chaque bras de montage
en utilisant le tournevis Phillips pour empécher l'écran de
se soulever de la plaque murale (voir fig. 8).

3 Nettoyez régulierement le support avec un chiffon sec.
Veérifiez régulierement toutes les vis et les eléments pour
vous assurer qu'ils ne se sont pas desserrés au fil du temps
Resserrez les vis si nécessaire.

4 Fonctionnement et réglage

« Pour modifier 'angle d'inclinaison de votre écran,
demandez 'aide de deux personnes : la premiéere doit
maintenir fermement 'écran tandis que la seconde
desserrera les vis d'inclinaison situées sur chaque bras du
support. Une fois les vis desserrées, vous pouvez
positionner ['écran a l'emplacement souhaité. Resserrez les
vis d'inclinaison pour verrouiller 'angle d'inclinaison.
Maintenez 'écran tant que les deux vis d'inclinaison ne
sont pas complétement serrées (voir fig. 9).

Nettoyez régulierement le support avec un chiffon sec.
Vérifiez régulierement toutes les vis et les éléments pour
vous assurer qu'ils ne se sont pas desserrés au fil du temps.
Resserrez les vis si nécessaire.

Attention

Les vis de sécurité doivent toujours étre serrées a fond afin

d'empécher toute chute accidentelle de l'écran.

5 Spécifications

Taille de l'écran 40 a 65 pouces

Charge maximale 45 kg

Modele de montage 400 mm x 400 mm maximum

Plage d'inclinaison  jusqu'a 1° vers le haut et 3 ° vers le bas

Profil 3,0cm

CS

1 Dulezité bezpecnostni pokyny
n Upozornéni

« Nez zac¢nete, prectéte si tyto pokyny. Pokud si nejste jisti
kteroukoli ¢asti postupu, obratte se na profesionalniho
dodavatele ¢i femeslnika, aby vam pomohl. Nespravna
montaz mlze zpUsobit vazné zranéni nebo skody.

« Sténa ¢i montazni povrch musi dokazat udrzet soucet
hmotnosti drzaku a displeje. Pokud tomu tak nent, je
potieba konstrukci zpevnit.

« Pfed vrtanim nejprve zkontrolujte, jestli ve sténé, kam si
drzak prejete namontovat, nejsou potrubi, elektricka vedeni
nebo jina rizikova mista.

« Pouzivat je nutné bezpecnostni prostfedky a vhodné
naradi. Pokud tak neucinite, mtze to vést k Urazu ¢i skodé

« Doporucuje se, aby montaz provadéli dva lidé. Nepokouse
jte se zvedat tézky displej bez pomoci.

« Ridte se véemi pokyny a doporu¢enimi tykajicimi se
pfiméfeného vétrani a vhodnych mist pro montaz vaseho
displeje. Vice informaci najdete v pfiruc¢ce majitele vaseho
konkrétniho displeje.

« Tento drzak na sténu je ur¢eny k pouziti maximalne s
hmotnosti 45 kg (100 liber). Pfi pouziti s vétsi nez uvedenou
maximalni hmotnosti mze dojit k nestabilité vedouci k
moznému urazu.

2 Vyklopny drzak na sténu (pro displeje LCD,
plazmové a LED)
Obsah baleni

Zadni strana (x1)
Sada Sroubu a kovani (x1)

Montazni rameno (x2)
Uzivatelska pfirucka (x1)

Sada $roubu a kovani

A Kotevni sroub M8 x 63 (x4)
Podlozka kotevniho Sroubu (x4)

B Ukotveni do betonu (x4)

C Sroub M4 x 12 (x4)

D Sroub M4 x 20 (x4)

E Sroub M6 x 12 (x4)

Sroub M6 x 30 (x4)
Podlozka M6 (x4)
SroubM 8x 12 (x4)
Sroub M8 x 30 (x4)
P odlozkaM 8( x4)
Vlozka (x8)

XTI Om

Potrebné naradi
« Sroubovak Phillips
« Elektricka nebo pfenosna vrtacka
« Zapadka nebo ovladac s 13 mm (1/2") zasuvkou
« 6 mm (1/4”) vrtak a detektor svornik pro montazi do
sadrokartonu
« 10 mm (3/8”) zednicky vrtak pfi montazi do betonu
- Uroven

3 Montaz
Montaz do sadrokartonu

Upozornéni

Z bezpecnostnich davodd musi byt tento drzak upevnény
alespon na dva dievené nosniky, které jsou od sebe
vzdaleny minimalné 40 cm (16"). Svorniky musi byt schopné
udrzet soucet hmotnosti drzaku a displeje.

1 Pouzijte kvalitni hledacku svornikd, pomoci které najdete
dva sousedici svorniky, na které chcete drzak namontovat.



Note

Aby pfi montazi nedoslo k prasknuti nebo rozstipnuti dreva,
musite pouzit stfed svorniku.

2 Umistéte zadni stranu zpatky na sténu na pozadované
misto a vyrovnejte ji pomoci zabudované vodovahy.

3 Zatimco jina osoba drzi zadni stranu na misté, oznacte na
zdi Ctyfi rovhomeérne vzdalené body, kam se drzak upevni
(viz obr. 7).

4 Dejte zadni stranu bokem a vyvrtejte v obou oznacenych
mistech 6 mm (1/4”) vodici otvor.

5 Umistéte zadni stranu zpatky ke zdi a upevnéte ji pomoci
priloZzenych kotevnich sroubl a podlozek (A) (viz obr. 2)
Tyto Srouby neutahujte pfilis a zadni stranu nepoustéjte,
dokud nejsou vsechny Srouby na misté. Presveédcte se, ze
zadni strana zUstala i po upevnéni sroubt vodorovna.

Montaz do betonové zdi

Upozornéni

Z bezpecnostnich divodd musi byt betonova zed schopna
udrzet soucet hmotnosti drzaku a displeje. Vyrobce nenese
zadnou odpovédnost za zavady zplsobené zdi o
nedostatecné nosnosti

1 Umistete zadni stranu zpatky na sténu na pozadované
misto a vyrovnejte ji pomoci zabudované vodovahy

2 Zatimco jina osoba drzi zadni stranu na misté, oznacte na
zdi ¢tyfi rovnomérné vzdalené body, kam se drzak upevni
(viz obr. 3)

3 Dejte zadni stranu bokem a vyvrtejte v obou oznacenych
mistech 10 mm (3/8”) otvor. Z otvor( odstrante vsechen
prebytecny prach.

4 Do kazdého otvoru vlozte ukotveni do betonu (B), tak aby
bylo zarovnané s povrchem betonu (viz obr. 4). V pfipadé
potreby je mozné pouzit k lehkému zatluceni ukotveni na
misto kladivo

5 Umistéte zadni stranu zpatky ke zdi a upevnéte ji pomoci
pfiloZzenych kotevnich Sroubl a podlozek (C) (viz obr. 5).
Tyto Srouby neutahujte pfilis a zadni stranu nepoustéjte,
dokud nejsou vsechny Srouby na misté. Pfesvédcte se, ze
zadni strana zlstala i po upevnéni sroubl vodorovna.

Pripojeni desky displeje k displeji

Upozornéni

V této ¢asti montaze davejte mimoradny pozor. Pokud je to
mozné, nepokladeijte displej predkem dold, aby nedoslo k
poskozeni povrchu

Note

Tento drzak se dodava s rznymi srouby, které se hodi na
rizné modely displejd. Nebude pouzit veskery obsah sady.
Pokud v prilozené sadé nenajdete spravnou velikost sroubu,
pozadejte o dalsi informace vyrobce svého displeje.

2 Urcete spravny pramér sroubu, ktery se ma pouzit,
peclivych vyzkousenim jednotlivych velikosti (M4, M6 a
M8) ze sady Sroubu a kovani (viz obr. 5). Netlac¢te na zadny
Sroub silou — pokud ucitite odpor, okamZité zastavte a
zkuste Sroub s mensim primérem

3 Pomoci sroubt vybranych v krocich 1a 2 pfipojte na zadni
stranu displeje montazni rameno.

« Pokud pouzivate srouby M4 nebo M6, budete muset
pouzit podlozky M6 (G). Pokud pouzivate srouby M8,
budete muset pouzit podlozky M8 (J) (viz obr. 5).

« Pokud pouzivate delsi Srouby na displej s prohnutou
nebo zahloubenou zadni stranou, muzete potfebovat i
vlozky. Podle potieby pouzijte jednu nebo dvé vlozky za
sebou. Vlozku pouZijte jen tehdy, kdyZ je to nutné (viz
obr. 6).

E Note

Montazni ramena musi byt pfipojena pomoci sklapécich
Sroubt (*) sméfujicich ven (4. pry¢ od stfedu displeje) (viz
obr. 7). Jinak nebude mozny pfistup k funkci sklopent

Zavérecné sestaveni

1S pomoci jiné osoby opatrné zvednéte svij displej a
umistéte ho na zadni stranu. Nepoustéjte displej az do
chvile, kdy budou montazni ramena pevne zahaknuta do
zadni strany.

2 Utahnéte bezpecnostni Sroub nachazejici se na kazdéem
montaznim rameni pomoci sroubovaku Phillips, abyste
zabranili zvednuti displeji ze zadni strany (viz obr. 8).

Upozornéni

Bezpecnostni sSrouby je potfeba utahovat pokazdeé, aby se
zabranilo tomu, Ze displej omylem vypadne z drzaku

4 Ovladani a nastaveni

« Pokud chcete zménit uhel sklopeni displeje, musi jedna
osoba drzet displej pevné na misté, zatimco jina osoba
uvolnuje sklapéci srouby nachazejici se na jednotlivych
montaznich ramenech. Po uvolnéni mizete svdj displej
premistit do pozadovaného polohy. Uhel sklopeni zajistite
opétovnym utazenim sklapécich sroubl. Nepoustéjte
displej, dokud nejsou oba sklapéci srouby zcela utazeny
(viz obr. 9).

« Pravidelné drzak cistéte suchym hadfikem. Vsechny Srouby
a kovani v pravidelnych intervalech kontrolujte, abyste
zarucili, ze se néjaky spoj v prubéhu ¢asu neuvolnil. V
pfipadé potreby je znovu utahnéte.

5 Specifikace

Velikost displeje 40" az 657

Maximalni nosnost 45 kg (100 liber)

1 Urcete spravnou délku sroubu tim, Ze ho vyzkousite na
zadni strané svého displeje

» Pokud je zadni strana vaseho displeje plocha a montazni
otvory jsou zapusténé do povrchu, pouzijete ze sady
Sroubt a kovani kratsi srouby (C, E nebo H).

« Jestlize je zadni strana vaseho displeje prohnuta, ma
vycnélky nebo jestlize jsou montazni otvory zahloubené,
budete potiebovat delsi srouby (D, F nebo 1) a mize byt
potfeba pouzit i viozky (K)

Montazni vzor Max. 400 mm x 400 mm (15,7" x 15,77)

Rozsah sklopeni az 1° nahoru a 3° dolt

Profil 3.0cm (1.27)




DA
1 Vigtige sikkerhedsinstruktioner

g Forsigtig

« Laes disse instruktioner, for du begynder. Hvis du er i tvivl
om eventuelle dele af processen, skal du kontakte en
professionel leverander eller installater for at fa hjzelp
Forkert montering kan medfere person- eller tingskade.

« Vaeggen eller monteringsoverfladen skal kunne baere
beslagets og skaermens samlede vaegt. Ellers skal
underlaget forstaerkes.

« Lokaliser ror, ledninger eller eventuelt andre farer i vaeggen,
hvor du ensker at montere beslaget, for du borer.

« Der skal anvendes sikkerhedsudstyr og korrekt vaerktoj. Hvis
dette ikke overholdes, kan det medfore person- eller
tingskade.

« Det anbefales, at to personer udferer monteringen. Forsog
ikke at lofte en tung skaerm uden hjeelp fra andre.

« Folg alle instruktioner og anbefalinger vedrerende
tilstraekkelig ventilation og passende placeringer ved
montering af skaermen. Der henvises til brugervejledningen
for den specifikke skasrm, hvor du finder flere oplysninger.

« Dette vaegbeslag er kun beregnet til brug med en maks.
vaegt pa 45 kg (100 |bs). Hvis det bruges med tungere byrde
end den maksimale vaegtangivelse, kan det medfore
ustabilitet og eventuelt medfere personskade.

2 Vippe-/vegbeslag (til LCD-, plasma- og
LED-skerme)
Hvad er der i kassen

Vaegplade (x1)
Saet med monteringsdele (x1)

Monteringsarm (x2)
Brugervejledning (x1)
Set med monteringsdele

A M8 x 63 forskallingsbolt (x4) F M6 x 30 skrue (x4)

Spaendeskive (x4) G M6-spandeskive (x4)
B Betonanker (x4) H M8 x 12 skrue (x4)
C M4 x12 skrue (x4) | M8 x 30 skrue (x4)
D M4 x 20 skrue (x4) J M6-spandeskive (x4)
E M6 x 12 skrue (x4) K Afstandsstykke (x8)

Pakravede vaerktojer

» Skruetraekker med Phillips-hoved

« Skralde eller skruetrakker med 13 mm (1/2") fatning

« Elektrisk eller transportabelt bor

« 6 mm (1/4") borehoved og laegtesoger til montering i
gipsvaeg

« 10 mm (3/8") Murbor til montering i betonvaeg

* Level

3 Installation
Montering i gipsvag
Forsigtig

Af sikkerhedshensyn skal dette beslag fastgeres til mindst to
traelaegter, som sidder ikke mindre end 16" fra hinanden.
Laegterne skal kunne baere den samlede vaegt af beslaget og
skaermen.

1 Brug en leegtesoger for at finde to laegter ved siden af
hinanden, hvor du vil montere beslaget

Bemaerk

Du skal bruge laegtens midterpunkt for at undga, at traeet
revner eller deler sig under monteringen.

2 Anbring vaegpladen op ad vaeggen det onskede sted, og fa
den til at haenge lige ved hjaelp af det indbyggede vaterpas.

3 Mens en anden person holder vaegpladen pa plads,
markeres fire steder med samme afstand pa vaeggen til
fastgorelse af beslaget (se fig. 1).

4 Saet vaegpladen til side, og bor et 6 mm (1/4") styrehul hvert
af de markerede steder

5 Anbring igen vaegpladen op mod vaeggen, og fastger den
ved hjaelp af de medfolgende forskallingsbolte og
spaendeskiver (A) (se fig. 2). Spaend ikke disse bolte for
meget, og slip ikke vaegpladen, for alle bolte sidder pa
plads. Sorg for, at vaegpladen hele tiden er i vater, efter at
boltene er spaendt fast.

Montering i betonvag

Forsigtig
Af sikkerhedshensyn skal betonvaeggen kunne klare at baere
den samlede vaegt af beslag og skaerm. Producenten patager
sig intet ansvar for fejl forarsaget af vaegge, der ikke er
tilstraskkeligt staerke.

1 Anbring vaegpladen op ad vaeggen det onskede sted, og fa
den til at haenge lige ved hjaelp af det indbyggede vaterpas.

2 Mens en anden person holder vaegpladen pa plads,
markeres fire steder med samme afstand pa vaeggen til
fastgorelse af beslaget(se fig. 3).

3 Seet vaegpladen til side, og bor et 10 mm (3/8") hul hvert af
de markerede steder. Fjern eventuelt overskydende stov
fra hullerne.

4 Szet et betonanker (B) i hvert hul, sa det flugter med
betonoverfladen (se fig. 4). Der kan om nedvendigt
anvendes en hammer til ganske let at sla ankrene pa plads

5 Anbring igen vaegpladen op mod vaeggen, og fastger den
ved hjzelp af de medfelgende forskallingsbolte og
spaendeskiver (A) (se fig. 2). Spaend ikke disse bolte for
meget, og slip ikke vaegpladen, for alle bolte sidder pa
plads. Sorg for, at vaegpladen hele tiden er i vater, efter at
boltene er spaendt fast.

Fastgorelse af skeermpladen pa skermen

Forsigtig
Vaer ekstra omhyggelig med denne del af monteringen.
Undga om muligt at vende skaermen med forsiden nedad, da
det kan beskadige synsfladen.

E Bemaerk

Dette beslag fas med et udvalg af forskellige skruer, der
passer til en lang raekke skaermmodeller. lkke alle
monteringsdele i saettet skal bruges. Hvis du ikke kan finde
en passende skruestorrelse i det medfelgende saet, skal du
kontakte skaermproducenten for at fa flere oplysninger

1 Find den korrekte skrueleengde, der skal bruges, ved at
undersoge bagsiden af skaermen:
« Hvis bagsiden af skaermen er flad, og monteringshullerne
flugter med overfladen, skal du bruge de kortere skruer
(C, E eller H) fra saettet med monteringsdele.



« Hvis bagsiden af skaermen er buet, har et fremspring, eller
hvis monteringshullerne er forsaenket, skal du bruge de
leengere skruer (D, F eller I) og eventuelt ogsa
afstandsstyk kerne (K).

2 Bestem den korrekte diameter af skruen, som skal bruges
ved omhyggeligt at prove med én i hver storrelse (M4, M6
og M8) fra seettet med monteringsdele (se fig. 5). Tving ikke
nogle af skruerne i. Hvis du maesrker modstand, skal du
straks stoppe og forsege med en skrue med en mindre
diameter.

3 Fastgor beslagets arme til bagsiden af skaermen ved hjaelp
af skruerne som beskrevet i trin 1 og 2:

* Hvis du bruger M4 eller M6-skruer, skal du bruge
M6-spandeskiver (G). Hvis du bruger M8-skruer, skal du
bruge M8-spandeskiver (J) (se fig. 5)

« Hvis du bruger de laengere skruer pa en skaerm med en
buet eller forsaenket bagside, skal du muligvis ogsa bruge
afstandsstykker. Brug ét afstandsstykke eller to
afstandsstykker oven pa hinanden efter behov. Brug kun
et afstandstykke, hvis det er nodvendigt (se fig. 6).

Bemaerk

Beslagets arme skal fastgores med vippeskruerne (*)
vendende udad (dvs. vak fra midten af skaermen) (se fig. 7)
Ellers kan vippefunktionen ikke aktiveres

Endelig samling

1 Med hjzelp fra en anden person skal du forsigtigt lofte
skaermen og anbringe den pa vaegpladen. Slip ikke
skaermen, for beslagets arme er fastgjort pa krogene pa
vaegpladen.

2 Spaend sikkerhedsskruen pa hver af beslagets arme ved
hjzelp af skruetraskkeren til skruer med Phillips-hoved, sa
du undgar, at skaermen loftes af vaegpladen (se fig. 8).

Forsigtig

Sikkerhedsskruerne skal altid vaere korrekt spaendt for at
undga, at skeermen ved et uheld bliver slaet af beslaget.

4 Betjening og justering

For at aendre skaarmens haeldningsvinkel skal du fa en
person til at holde skaermen godt pa plads, mens en anden
person lesner vippeskruerne, der sidder pa hver af
beslagets arme. Nar de er lesnet, kan du bevaege skaermen
til den enskede stilling. Efterspaend vippeskruerne for at
fastlase haeldningsvinklen. Slip ikke skaarmen, for begge
vippeskruer er spaendt helt (se fig. 9)

Rengor jaevnligt beslaget med en tor klud. Efterse alle
skruer og monteringsdele med jaavne mellemrum for at
sikre, at ingen skrueforbindelser er blevet lose med tiden
Efterspaend efter behov.

5 Specifikationer

Skaermstorrelse 40" til 65"

Maks. belastning 45 kg (100 lbs)

Monteringsmonster 400 mm x 400 mm (15,7" x 15,7") maks.

Vippeomrade Op til 1° op og 3° ned

Profil 3.0cm (1.29)

DE

1 Wichtige Sicherheitshinweise

g Vorsicht

« Lesen Sie diese Anleitung, bevor Sie beginnen. Wenn Sie
sich bei einem beliebigen Teil des Vorgangs nicht sicher
sind, wenden Sie sich an einen Fachmann oder Installateur
Eine unsachgemane Montage kann Verletzungen oder
Schaden zur Folge haben.

Die Wand oder die Oberflache muss das Gesamtgewicht
der Halterung und des Bildschirms halten konnen.
Andernfalls muss die Wand bzw. die Oberflache verstarkt
werden.

Suchen Sie vor dem Bohren in der Wand, an der die
Halterung befestigt werden soll, nach Leitungen, Drahten
oder anderen Gefahren

Verwenden Sie Sicherheitsausrtstung und das richtige
Werkzeug. Eine Nichtbeachtung kann Verletzungen oder
Schaden zur Folge haben.

Die Montage sollte mit zwei Personen durchgefuhrt
werden. Versuchen Sie nicht, einen schweren Bildschirm
alleine anzuheben

Befolgen Sie alle Anweisungen und Empfehlungen zur
geeigneten Beluftung und Stelle fur die Montage des
Bildschirms. Weitere Informationen finden Sie in der
Bedienungsanleitung des jeweiligen Bildschirms.

Diese Wandhalterung darf nur mit dem angegebenen
Maximalgewicht von 45 kg (100 lbs.) verwendet werden.
Die Verwendung mit Produkten, deren Gewicht das
Maximalgewicht Uberschreitet, kann zu Instabilitat fihren
und ggf. Verletzungen verursachen.

2 Kippbare Wandhalterung (fiir LCD-, Plasma-
und LED-Bildschirme)
Lieferumfang

PWandplatte (x1)
Befestigungs-Kit (x1)

Montagearm (x2)
Benutzerhandbuch (x1)

Befestigungs-Kit

A Schlusselschraube M8 x 63 (x4) F Schraube M6 x 30 (x4)
Unterlegscheibe fur Schlisselschraube (x4) G Unterlegscheibe M6 (x4)

B Betonanker (x4) H Schraube M8 x 12 (x4)

C Schraube M4 x 12 (x4) | Schraube M8 x 30 (x4)

J

K

D Schraube M4 x 20 (x4) Unterlegscheibe M8 (x4)
E Schraube M6 x 12 (x4) Abstandhalter (x8)

Erforderliche Werkzeuge

 Phillips Kreuzschlitz-Schraubendreher

« Ratsche oder Knarre mit 13-mm-Sockel (1/2 Zoll)

« Elektrische oder Handbohrmaschine

« Bohrer mit 6 mm (1/4 Zoll) und Balkensuchgerat fur die
Installation an Trockenwanden

« Steinbohrer mit 10 mm (3/8 Zoll) fur die Installation an
Mauerwerk

* Wasserwaage

3 Montage
Montage an einer Trockenbauwand

Vorsicht

Aus Sicherheitsgriinden muss diese Halterung an mindestens
zwei Holzbalken mit mindestens 41 cm (16 Zoll) Abstand
zueinander befestigt werden. Die Balken mussen das
Gesamtgewicht der Halterung und des Bildschirms tragen
kénnen.




1 Verwenden Sie ein qualitativ hochwertiges Balkensuch
gerat, um zwei angrenzende Balken zu suchen, an denen
Sie die Halterung montieren moéchten

Hinweis

Sie mussen die Mitte des Balkens verwenden, um Risse oder
Bruchstellen am Holz wahrend der Montage zu vermeiden

2 Platzieren Sie die Wandplatte in der gewlnschten Position
an der Wand, und richten Sie sie mithilfe der integrierten
Wasserwaage aus.

3 Wahrend eine andere Person die Wandplatte in Position
halt, markieren Sie vier Stellen zur Befestigung der
Montagehalterung im gleichen Abstand an der Wand
(siehe Abb. 1).

4 Entfernen Sie die Wandplatte, und bohren Sie eine
Vorbohrung mit 6 mm (1/4 Zoll) an den markierten Stellen

5 Platzieren Sie die Wandplatte wieder an der Wand, und
befestigen Sie sie mit den im Lieferumfang enthaltenen
Schlusselschrauben und Scheiben (A) (siehe Abb. 2).
Ziehen Sie die Schrauben nicht zu stark an, und lassen Sie
die Wandplatte erst los, wenn sich alle Schrauben in der
korrekten Position befinden. Stellen Sie sicher, dass die
Wandplatte nach dem Anziehen der Schrauben weiterhin
gerade ist.

Montage an einer Betonwand

Vorsicht

Aus Sicherheitsgriinden muss die Betonwand das
Gesamtgewicht der Halterung und des Bildschirms tragen
konnen. Der Hersteller tbernimmt keine Verantwortung fur
Fehler, die durch Wande mit einer ungentigenden
Tragfahigkeit verursacht werden

1 Platzieren Sie die Wandplatte in der gewlnschten Position
an der Wand, und richten Sie sie mithilfe der integrierten
Wasserwaage aus

2 Wahrend eine andere Person die Wandplatte in Position
halt, markieren Sie vier Stellen zur Befestigung der
Montagehalterung im gleichen Abstand an der Wand
(siehe Abb. 3).

3 Entfernen Sie die Wandplatte, und bohren Sie ein Loch mit
10 mm (3/8 Zoll) an jeder markierten Stelle. Entfernen Sie
Uberschussigen Staub aus den Bohrléchern

4 Setzen Sie einen Betonanker (B) in jedes Loch, sodass er
eben mit der Betonflache abschlielt (siehe Abb. 4).
Verwenden Sie bei Bedarf einen Hammer, um die Anker
vorsichtig in die richtige Position zu klopfen

5 Platzieren Sie die Wandplatte wieder an der Wand, und
befestigen Sie sie mit den im Lieferumfang enthaltenen
Schlusselschrauben und Scheiben (A) (siehe Abb. 2).
Ziehen Sie die Schrauben nicht zu stark an, und lassen Sie
die Wandplatte erst los, wenn sich alle Schrauben in der
korrekten Position befinden. Stellen Sie sicher, dass die
Wandplatte nach dem Anziehen der Schrauben weiterhin
gerade ist

Befestigen der Bildschirmplatte am Bildschirm

Vorsicht

Gehen Sie bei diesem Montageschritt besonders vorsichtig
vor. Vermeiden Sie es nach Moglichkeit, den Bildschirm mit
der Vorderseite nach unten zu legen, da dies den Bildschirm
beschadigen konnte.

10

Hinweis

Im Lieferumfang der Halterung sind verschiedenen
Schrauben fur viele verschiedene Bildschirmmodelle
enthalten. Es werden daher nicht alle Befestigungen des
Befestigungs-Kits verwendet. Falls das Kit keine passenden
Schrauben fur Ihren Bildschirm enthalt, wenden Sie sich an
den Hersteller lhres Bildschirms, um weitere Informationen
zu erhalten.

1 Bestimmen Sie die korrekte Lange der zu verwendenden
Schraube, indem Sie die Ruckseite lhres Bildschirms
betrachten:

* Wenn die Ruckseite des Bildschirms flach ist und die
Montagebohrungen eben mit der Oberflache
abschlieRen, verwenden Sie die kirzeren Schrauben (C, E
oder H) aus dem Befestigungs-Kit.

» Wenn die Ruckseite des Bildschirms leicht gewolbt ist
oder die Montagebohrungen versenkt sind, mussen Sie
die langeren Schrauben (D, F oder I) und moglicherweise
auch die Abstandhalter (K) verwenden.

2 Ermitteln Sie den richtigen Durchmesser der zu
verwendenden Schraube, indem Sie vorsichtig eine
Schraube der jeweiligen GroRe (M4, M6 und M8) aus dem
Befestigungs-Kit einzusetzen versuchen (siehe Abb. 5).
Fuhren Sie die Schrauben nicht mit Gewalt ein. Wenn Sie
einen Widerstand spuren, brechen Sie den Vorgang sofort
ab, und versuchen Sie es mit einer Schraube mit kleinerem
Durchmesser.

3 Befestigen Sie die Montagearme mit den in den Schritten 1
und 2 ermittelten Schrauben an der Ruckseite lhres
Bildschirms.

« Wenn Sie M4 oder M6-Schrauben verwenden,
bendotigen Sie M6-Scheiben (G). Wenn Sie
M8-Schrauben verwenden, bendétigen Sie M8-Scheiben
(J) (siehe Abb. 5)

« Wenn Sie die langeren Schrauben bei einem Bildschirm
mit gewolbter oder versetzter Rickseite verwenden,
mussen Sie ggf. auch Abstandhalter verwenden
Verwenden Sie je nach Bedarf einen Abstandhalter oder
zwei Abstandhalter Ubereinander. Verwenden Sie bei
Bedarf nur einen Abstandhalter (siehe Abb. 6)

E Hinweis

Die Montagearme mussen so montiert werden, dass die
Kippschrauben (*) nach aulen zeigen (d. h. weg von der
Mitte des Bildschirms) (siehe Abb. 7). Andernfalls kann die
Kippfunktion nicht genutzt werden.

Endmontage

1 Heben Sie den Bildschirm mit der Hilfe einer anderen
Person vorsichtig an, und legen Sie ihn auf die Wandplatte
Lassen Sie den Bildschirm erst los, wenn die Montagearme
sicher an der Wandplatte befestigt wurden

2 Ziehen Sie die Sicherheitsschraube an jedem Montagearm
mit einem Phillips Kreuzschlitz-Schraubendreher an, um zu
verhindern, dass sich der Bildschirm von der Wandplatte
|6st (siehe Abb. 8)

Vorsicht

Die Sicherungsschrauben mussen jederzeit festgezogen sein,
um zu verhindern, dass sich der Bildschirm versehentlich von
der Halterung l6sen kann.




4 Bedienung und Einstellung

« Um den Kippwinkel des Bildschirms zu andern, bitten Sie
eine andere Person, den Bildschirm festzuhalten, wahrend
Sie die Kippschrauben an jedem Montagearm lockern
Sobald die Schrauben gelockert wurden, bringen Sie den
Bildschirm in die gewlnschte Position. Ziehen Sie die
Kippschrauben erneut an, um den Bildschirm im gewahlten
Winkel zu fixieren. Lassen Sie den Bildschirm erst los, wenn
beide Schrauben fest angezogen sind (siehe Abb. 9)

* Reinigen Sie die Montagehalterung regelmafig mit einem
trockenen Tuch. Prufen Sie alle Schrauben und
Befestigungen in regelmagigen Intervallen, um sicherzustel
len, dass sich keine Verbindungen mit der Zeit gelockert
haben. Ziehen Sie diese nach Bedarf erneut an.

5 Technische Daten

Bildschirmgroiie 102 bis 165 cm (40 bis 65 Zoll)

Maximale Last 45 kg (100 lbs.)

Montageschablone max. 400 mm x 400 mm (15,7 Zoll x 15,7 Zoll)

Kippbereich bis zu 1° nach oben und 3° nach unten

Profil 3,0cm (1,2 Zoll)

Fl

1 Tarkeita turvallisuusohjeita

g Varoitus

« Lue nama ohjeet ennen aloittamista. Jos et ole varma
jostakin tyovaiheesta, ota yhteytta alan ammattilaiseen.
Virheellinen asennus voi aiheuttaa henkilo- tai omaisuusva
hinkoja.

« Seinan tai muun kiinnityspinnan on kestettava kiinnityksen
ja nayton yhteispaino. Muutoin rakennetta on vahvistettava.

« Ennen kuin ryhdyt kiinnittamaan telinetta seinaan, varmista,
ettei porauskohdan takana ole sahkojohtoja, putkia tai
jotakin muuta, joka ei saa vaurioitua.

« Kayta turvavarusteita ja asianmukaisia tyokaluja. Muuten
asennuksesta voi aiheutua henkilo- tai omaisuusvahinkoja

» On suositeltavaa, etta asennuksessa on mukana kaksi
henkiloa. Ala yrita nostaa painavaa nayttoa yksin.

« Noudata nayton asennuksessa kaikkia ilmastointi- ja
asennuspaikkaohjeita ja -suosituksia. Katso lisatietoja
television kayttooppaasta.

« Tama seinateline on tarkoitettu kaytettavaksi niin, etta
enimmaispainona on 45 kg. Jos ilmoitettu enimmaispaino
ylittyy, se saattaa aiheuttaa epavakautta, joka johtaa
vahinkoihin.

2 Kallistettava seinateline (LCD-, plasma- ja
LED-naytaille)
Pakkauksen sisalto

Seinalaatta (x 1)
Tarvikesarja (x 1)

Kiinnitysvarsi (x 2)
Kayttoopas (x 1)

Tarvikesarja

A M8x65 kansiruuvi (x 4) F M6x30-ruuvi (x 4)

Kansiruuvien aluslevy (x 4) G M6-aluslevy (x 4)
B Seinatulppa (x 4) H M8x12-ruuvi (x 4)
C M4x12-ruuvi (x 4) | M8x30-ruuvi (x 4)
D M4x20-ruuvi (x 4) J M8-aluslevy (x 4)
E M6x12-ruuvi (x 4) K Valike (x 8)

Tarvittavat tyokalut

« Phillips-ruuvitaltta

« Raikkaavain tai ruuvitaltta, jossa on 13 mm:n (1/2") hylsy

« Sahko- tai akkupora

« 6 mm:n (1/4") tera ja palkkipaikannin kipsilevyasennukseen
« 10 mm:n (3/8") betonitera betoniasennukseen

* Vesivaaka

3 Asentaminen
Kiinnittaminen kipsilevyseinaan

Varoitus

Turvallisuussyista teline on kiinnitettava vahintaan kahteen
puupalkkiin, joiden vali on vahintaan 40 cm. Palkkien on
kestettava telineen ja nayton yhteispaino.

1 Etsi laadukkaalla palkkipaikantimella vierekkaiset palkit,
joihin teline kiinnitetaan

Huomautus

Kiinnityskohtien on oltava palkkien keskikohdissa, jotta
puuhun ei tule halkeamia tai saléja asennuksen vuoksi.

11



2 Aseta seindlaatta seinaa vasten haluamaasi kohtaan.
Tarkista integroidun vesivaa’an avulla, etta laatta on
suorassa.

3 Pyyda toista henkiloa pitamaan seinalaattaa paikoillaan ja
merkitse seindaan nelja saannollisen valimatkan paassa
olevaa kiinnityskohtaa, joista teline kiinnitetaan seinalle
(Katso kuva 1.)

4 Siirra seinalaatta sivuun ja poraa 6 mm:n (1/4") ohjausreiat
merkittyihin kohtiin.

5 Aseta seinalaatta takaisin seinalle ja kiinnita se kayttamalla
telineen mukana toimitettuja kansiruuveja ja aluslevyja (A).
(Katso kuva 2.) Ruuveja ei saa kiristaa lilan tiukalle, ja
laatasta on pidettava kiinni niin kauan, kunnes kaikki ruuvit
ovat paikoillaan. Varmista, etta laatta on suorassa, kun
ruuvit on kiristetty.

Kiinnittaminen betoniseinaan

Varoitus

Turvallisuussyista betoniseinan on kestettava telineen ja
naytoén yhteispaino. Valmistaja ei vastaa vahingoista, jotka
aiheutuvat telineen kiinnittamisesta seinaan, joka ei ole
kantavuudeltaan riittavan vahva.

1 Aseta seindlaatta seinaa vasten haluamaasi kohtaan
Tarkista integroidun vesivaa’an avulla, etta laatta on
suorassa.

2 Pyyda toista henkiloa pitamaan seinalaattaa paikoillaan ja
merkitse seinddn nelja saannollisen valimatkan paassa
olevaa kiinnityskohtaa, joista teline kiinnitetaan seinalle
(Katso kuva 3.)

3 Siirra seinalaatta sivuun ja poraa 10 mm:n (3/8") reiat
merkittyihin kohtiin. Poista poly rei'ista.

4 Aseta seinatulpat (B) reikiin betonipinnan tasolle. (Katso
kuva 4.) Tarvittaessa voit naputella tulpat paikoilleen
vasaralla

5 Aseta seinalaatta takaisin seinalle ja kiinnita se kayttamalla
telineen mukana toimitettuja kansiruuveja ja aluslevyja (A).
(Katso kuva 2.) Ruuveja ei saa kiristaa liian tiukalle, ja
laatasta on pidettava kiinni niin kauan, kunnes kaikki ruuvit
ovat paikoillaan. Varmista, etta laatta on suorassa, kun
ruuvit on kiristetty.

Nayttolevyn kiinnittaminen nayttoon

Varoitus

Toimi erityisen varovasti tassa asennuksen vaiheessa. Jos
mahdollista, ala aseta televisiota tasolle nayttopuoli
alaspain, koska kuvaruutu voi vahingoittua.

Huomautus

Telineen mukana toimitetaan monenlaisia ruuveja
erityyppisia nayttoja varten. Et tarvitse kaikkia telineen
mukana toimitettuja tarvikkeita. Jos et [6yda omaan
nayttoodsi sopivia ruuveja, pyyda lisaneuvoja television
valmistajalta.

1 Maarita oikea ruuvin pituus tutkimalla nayton takaosaa:
« Jos nayton takaosa on tasainen ja kiinnitysreiat ovat
pinnan tasolla, kayta tarvikesarjan lyhyita ruuveja (C, E tai
H).
« Jos nayton takaosa on kaareva, siina on ulkonema tai
kiinnitysreiat ovat upotettuina, kayta pidempia ruuveja (D,
F tai I). Saatat tarvita myos valikkeita (K)

2 Valitse halkaisijaltaan sopivan kokoiset ruuvit kokeilemalla
tarvikesarjan molempia kokoja (M4, M6 ja M8) (Katso kuva
5.). Ala yrita kiinnittaa ruuveja vakisin. Jos tunnet vastusta,
lopeta heti ja kokeile pienempaa ruuvia.

3 Kiinnita kiinnitysvarret naytdn taakse vaiheissa 1ja 2
valituilla ruuveilla.

« Jos kaytat M4 tai M6-ruuveja, kayta M6-aluslevyija (G).
Jos kaytat M8-ruuveja, kayta M8-aluslevyija (J)

(Katso kuva 5.).

« Jos kaytat pidempia ruuveja, koska nayton takaosa on
kaareva tai siind on syvennys, saatat tarvita myos
valikkeita. Kayta tarpeen mukaan yhta valiketta tai kahta
paallekkain pinottua valiketta. Kayta valikkeita vain
tarvittaessa (Katso kuva 6.).

Huomautus

Kiinnitysvarret on kiinnitettava ulospain suuntautuvilla
kallistusruuveilla (*) (naytosta poispain olevilla ruuveilla).
(Katso kuva 7.) Muuten kallistustoimintoa ei voi kayttaa.

Viimeinen asennusvaihe

1 Nosta naytto toisen henkilon avustamana varovasti seinalla
olevan seinalaatan paalle. Ala irrota otetta naytosta, ennen
kuin kiinnitysvarret ovat kiinnittyneet tukevasti seindlaatta
an.

2 Kirista kummankin kiinnitysvarren varmistusruuvi
Phillips-ruuvitaltalla, jottei nayttoa pysty nostamaan irti
seinalaatasta (Katso kuva 8.)

Varoitus

Varmistusruuvit on aina kiristettava, jottei naytto paase
vahingossa irtoamaan telineesta.

4 Kdytto ja saadot

« Nayton kallistusta voi saataa siten, etta toinen henkild pitaa
naytosta tukevasti kiinni ja toinen loysaa kiinnitysvarsissa
olevia kallistusruuveja. Kun ruuveja on loysatty, nayttdoa
pystyy kallistamaan haluttuun asentoon. Lukitse
kallistuskulma kiristamalla kallistusruuvit uudelleen. Ala
irrota otetta naytostd, ennen kuin molemmat kallistusruuvit
on kokonaan kiristetty. (Katso kuva 9.)

Puhdista teline aika-ajoin kuivalla liinalla. Tarkista kaikki
ruuvit ja kiinnitysosat saannollisesti ja varmista, etteivat
liitannat ole loystyneet. Kirista tarvittaessa

5 Tekniset tiedot

Nayton koko 40"-65"

Enimmaiskuorma 45 kg

Kiinnitys (enimmaismitat) 400 mm x 400 mm (15,7" x 15,77)

Kallistuskulma enintaan 1° ylospain ja 3° alaspain

Profiili 30cm (127

12




HU

1 Fontos biztonsagi utasitasok

g Figyelem

« A hasznalat megkezdése eldtt olvassa el az utasitasokat. Ha
nem biztos a folyamat barmely részében, forduljon
segitségért egy professzionalis szakemberhez vagy
szerel6hoz. A helytelen Gzembe helyezés személyi sérilést
és kart okozhat
A falnak és a rogzitési feluletnek képesnek kell lennie a fali
rogzitd és a kijelzd egyuttes tomegének megtartasara,
ellenkez6 esetben a szerkezetet meg kell erésiteni
« A furas el6tt azonositsa be a falon beluli csovek, vezetékek
és egyeb veszélyforrasok helyét a felszerelés kivant helyén
A szerelés soran hasznaljon biztonsagi védofelszerelést és
megfeleld szerszamokat. Ennek elmulasztasa személyi
serulést és kart okozhat.
« A felszerelést két embernek ajanlott elvégeznie. Ne
probalja meg segitség nélkul megemelni a nehéz kijelzot
« Kdvesse a megfeleld szelldztetésre és a kijelzd rogzitésére
alkalmas helyszin kivalasztasara vonatkozo utasitasokat és
ajanlasokat. A tovabbi tudnivaldkkal kapcsolatban tekintse
meg az adott kijelz6 felhasznaldi kézikonyvet.
Ez a fali tarto kizarolag legfeljebb 45 kg tomeg megtartasara
képes. A megadott maximalis tomegnél nehezebb
termeékekkel torténd hasznalat az instabilitasbol adodoan
baleseteket okozhat.

2 Donthets fali tarto (LCD, plazma- és LED
kijelz6khoz)
A doboz tartalma

Fali lemez (1 db)
Csavarkeszlet (1db)

Fali kar (2 db)
Felhasznaloi kézikonyv (1 db)

Csavarkeészlet

A M8 x 63 facsavar (4 db) F M6 x 30 csavar (4 db)
Alatét facsavarhoz (4 db) G M6 alatét (4 db)

B Betondubel (4 db) H M8 x 12 csavar (4 db)

C M4 x12csavar (4 db) I M8x 30 csavar (4 db)

D M4 x 20 csavar (4 db) J M8alatét (4 db)

E M6 x 12 csavar (4 db) K Tavtarté (8 db)

Sziikséges szerszamok

« Csillagfejli csavarhuzéd

« Racsnis kulcs vagy csavarhizé 13 mm-es persellyel

« Elektromos vagy hordozhato furd

« 6 mm-es furofej és furatkeresd gipszkartonra torténd
felszereléshez

« 10 mm-es, kdfalhoz valo furofej betonra torténd
felszereléshez

« Szint

3 Felszerelés
Felszerelés gipszkartonra

Figyelem

Megjegyzés

Mindenképpen a furat kozepeét kell hasznalni, hogy
megeldzheto legyen a fa felszerelés kozbeni megrepedése
vagy toredezése

2 Helyezze a fali lemezt a falra a kivant helyre, és a beépitett
szintezo segitségeével allitsa be, hogy vizszintes legyen

3 Mikdzben egy masik személy a helyén tartja a fali lemezt,
jeloljon be a falon négy, egymastol egyenld tavolsagra levd
helyet a tarto rogzitéséhez (lasd: 1. abra)

4 Tegye félre a fali lemezt, és furjon egy-egy 6 mm-es
vezetolyukat az egyes megjelolt helyeken

5 Helyezze vissza a fali lemezt a falhoz, és rogzitse a
mellékelt facsavarok és alatétek (A) hasznalataval (lasd: 2.
abra). A csavarokat ne szoritsa meg tulsagosan, és ne
engedije el a fali lemezt, amig minden csavar a helyére nem
kerult. Ugyeljen, hogy a fali lemez a csavarok megszoritasa
utan is vizszintes maradjon

Felszerelés betonfalra

Figyelem

Biztonsagi okokbol a betonfalnak képesnek kell lennie a
tarto és a kijelz6 egylttes tomegének megtartasara. A gyarto
nem vallal felelésséget a nem megfeleld erdsségu falak altal
okozott meghibasodasokeért.

1Helyezze a fali lemezt a falra a kivant helyre, és a beépitett
szintezo segitségével allitsa be, hogy vizszintes legyen

2 Mikdzben egy masik személy a helyén tartja a fali lemezt,
jeloljon be a falon négy, egymastol egyenld tavolsagra levd
helyet a tarto rogzitéséhez (lasd: 3. abra)

3 Tegye félre a fali lemezt, és furjon egy-egy 10 mm-es
lyukat a megjelolt helyeken. Tavolitsa el a lyukakban
felgyUlt port

4 Helyezzen egy-egy betondubelt (B) az egyes lyukakba
ugy, hogy egy vonalban legyen a beton feluletével (lasd:

4. abra). A dubelek megfeleld behelyezéséhez szikség
esetén hasznaljon kalapacsot, és finoman tUtogesse be a
dibeleket.

5 Helyezze vissza a fali lemezt a falhoz, és rogzitse a
mellékelt facsavarok és alatétek (A) hasznalataval (lasd: 2.
abra). A csavarokat ne szoritsa meg tulsagosan, és ne
engedije el a fali lemezt, amig minden csavar a helyére nem
kerult. Ugyeljen, hogy a fali lemez a csavarok megszoritasa
utan is vizszintes maradjon

A kijelz6lemez és a kijelz6 csatlakoztatasa

Figyelem

A felszerelés ezen része soran kulonos odafigyeléssel jarjon
el. Ha lehetséges, kerulje a kijelzo képernyodvel lefelé tortend
elhelyezését, mert az karosithatja a képernyé feluletét.

B Megjegyzés

Biztonsagi okokbol a tartét legalabb két, fabol készult
furathoz rogziteni kell, amelyeknek legalabb 16" tavolsagra
kell lennitk egymastol. A furatoknak képesnek kell lennitk a
tarto és a kijelzd egyuttes tomegének megtartasara.

1 Kivaldé mindségu furatkeresd hasznalataval keressen ket
egymas melletti furatot azon a helyen, ahol a tartot
felszerelni kivanja.

A tarto mellé tobbfajta kilonbozé csavart mellékeltink, hogy
tobbfajta kijelzémodellel is hasznalhato legyen. Nem
szUkséges a hardverkészlet minden részét felhasznalni. Ha
nem talal a készletben megfeleld csavarméretet, forduljon
tovabbi tajékoztatasert a kijelz6 gyartojahoz

13



1 Hatarozza meg a csavar megfeleld hosszat a kijelzd 5 Mszaki ]e||em26k
hatuljanak vizsgalataval:

« Ha a kijelzéje hatulja lapos, és a rogzitéfuratok Kijelzémeéret

40" és 65" kozott

egybeesnek a felllettel, akkor a hardverkészletben lévé

rovidebb csavarokat (C, E vagy H) kell hasznalni Maximalis terhelhetéseg

45 kg

« Ha a kijelzdje hatulja ives, kiallo rész van rajta, vagy a Szerelodfuratok

legfeljebb 400 mm x 400 mm

rogzitofuratok sullyesztve vannak, akkor a hosszabb

csavarokat (D, F vagy 1) kell hasznalnia, és eléfordulhat, Dontési tartomany

legfeljebb 1° felfelé és 3° lefelé

hogy a tavtartok (K) hasznalatara is szikseg lesz. Profil

30cm

2 Hatarozza meg a csavarok megfeleld atmérojét ugy, hogy
ovatosan kiprobalja a hardverkészletben megtalalhatd
egyes meéreteket (M4, M6 és M8) (lasd: 5. abra). Ne
eroltesse a csavarokat — ha ellenallast észlel, azonnal
alljon meg, és probaljon kisebb atmérdjl csavart hasznalni

3 Csatlakoztassa a tartokarokat a kijelzd hatuljghoz az 1. és 2.
lépésben azonositott csavarokkal:

* Ha az M4 vagy M6 csavarokat hasznalja, akkor az M6
alatétekre (G) lesz szuksége. Ha az M8 csavarokat
hasznalja, akkor az M8 alatétekre (J) lesz szUksége
(lasd: 5. abra).

* Ha a hosszabb csavarokat hasznalja egy ivelt vagy
sullyesztett hatu kijelzén, akkor eléfordulhat, hogy
tavtartokra is szikseége lesz. Szikség szerint hasznaljon
vagy egy tavtartot, vagy két tavtartot egymasra helyezve.
Csak akkor hasznaljon tavtartét, ha arra valéban szukség
van (lasd: 6. abra).

Megjegyzés

A tartokarokat kifelé nézé (vagyis a kijelzd kozepétdl kifelé
nézd) dontésre szolgald csavarokkal (*) kell csatlakoztatni
(lasd: 7. abra). Ellenkezd esetben a dontési funkcid nem lesz
hozzaférhetd.

Végs6 Osszeszerelés

1 Egy masik személy segitségével dvatosan emelje fel a
kijelzdt, és helyezze ra a fali lemezre. Ne engedije el a
kijelzot addig, amig a tartokarok nem rogzultek biztonsagos
maodon a fali lemezre

2 HUzza meg a tartokarokon lévo biztonsagi csavarokat a
csillagfejli csavarhuzoéval, nehogy felemelkedijen a kijelzéd a
fali lemezrél (lasd: 8. abra).

Figyelem

A biztonsagi csavaroknak folyamatosan megszoritva kell
lennitik, hogy megeldzhetd legyen a kijelzd tartorol torténd
véletlen leverése

4 Mikodtetés és beallitas

« Akijelzd dontési szogének modositasahoz egy személy
tartsa biztonsagosan a helyén a kijelzét, mikdozben egy
masik szemeély meglazitja az egyes tartbkarokon talalhato
dontésre szolgald csavarokat. A meglazitast kovetden
mozgassa a kijelzot a kivant helyzetbe. A dontési szog
rogzitéséhez szoritsa meg ismeét a dontésre szolgald
csavarokat. A kijelzot tilos elengedni, amig mindkét
dontésre szolgald csavart teljesen meg nem szoritottak
(lasd: 9. abra).

Rendszeresen tisztitsa meg a tartdt szaraz ronggyal.
Rendszeres idokozonként vizsgalja at a csavarokat és a
hardvereket, és ellendrizze, hogy nem lazult-e meg
valamelyik csatlakozas. Szukség szerint hiizza meg a
csavarokat

14



1

IT

Importanti istruzioni sulla sicurezza

g Attenzione

« Leggere attentamente le istruzioni prima di iniziare. In caso
di dubbi su qualsiasi parte del processo, rivolgersi a un
fornitore o installatore professionale per ricevere
assistenza. Un'eventuale installazione errata puo causare
lesioni o danni.

La parete o la superficie di montaggio devono essere in
grado di sostenere il peso combinato del supporto e dello
schermo; in caso contrario, la struttura deve essere
rinforzata.

Individuare tubazioni, cavi, o altri pericoli presenti nella
parete su cui si desidera installare il supporto prima di
forare

E necessario utilizzare sistemi di sicurezza e utensili
appropriati. Altrimenti, ne possono derivare lesioni
personali o danni.

Si consiglia di eseguire l'installazione in due. Non tentare di
sollevare uno schermo pesante senza l'aiuto di un'altra
persona.

Seguire tutte le istruzioni e le raccomandazioni sull'adegua-
ta areazione e le posizioni consigliate per il montaggio
dello schermo. Consultare il manuale utente dello schermo
per ulteriori informazioni.

Questo sistema di montaggio a parete é stato progettato
per essere usato con un peso massimo di 45 kg. L'uso con
un peso superiore a quello massimo consentito puo
causare instabilita e possibili lesioni.

.

.

.

.

.

.

2 Supporto a parete inclinabile (per schermi LCD,

Plasma, e LED)

Contenuto della confezione

Piastra a muro (X1) Braccio (X2)
Kit bulloneria (X1) Manuale dell'utente (X1)
Kit bulloneria

A Vite mordente M8 x 63 (X4)

B Ancoraggio per cemento (X4)
C Vite M4 X 12 (X4)

D Vite M4 X 20 (X4)

E Vite M6 X 12 (X4)

Vite M6 X 30 (X4)
Rondella M6 (X4)
Vite M8 X 12 (X4)

Vite M8 X 30 (X4)
Rondella M8 (X4)
Distanziatore (X8)

Rondella vite mordente (X4)

X-—TOm

Attrezzi necessari

3

« Cacciavite a testa Phillips

« Chiave o chiave a cricchetto con apertura da 13 mm

« Trapano elettrico o portatile

« Punta del trapano da 6 mm e rilevatore di metalli e tubi per
l'installazione su parete in cartongesso

« Punta del trapano da 10 mm per l'installazione su parete in
cemento

« Level

Installazione

Montaggio su cartongesso

Attenzione

Nota

E necessario utilizzare il centro del montante per evitare che
il legno si crepi o rompa durante l'installazione.

2 Posizionare la piastra a parete contro il muro nella
posizione desiderata e livellarla utilizzando la livella a bolla
integrata

3 Mentre un'altra persona mantiene la piastra a parete in
posizione, segnare quattro punti a eguale distanza sulla
parete per fissare il supporto (vedere Fig. 1)

4 Spostare la piastra e praticare un foro pilota da 6 mm (1/4")
in corrispondenza di ogni punto contrassegnato

5 Posizionare la piastra nuovamente contro il muro e fissarla
utilizzando le vite mordenti e le rondelle (A) in dotazione
(vedere Fig. 2). Non serrare eccessivamente le viti e non
cessare di sostenere la piastra fino a che tutte le viti non
saranno posizionate correttamente. Assicurarsi che la
piastra a parete rimanga a livello dopo aver serrato le viti

Montaggio su parete in cemento

Attenzione

Per ragioni di sicurezza, il muro in cemento deve essere in
grado di supportare il peso combinato del sistema di
montaggio e dello schermo. Il produttore non si assume
alcuna responsabilita per danni causati da muri non in grado
si sostenere il peso in questione.

1 Posizionare la piastra a parete contro il muro nella
posizione desiderata e livellarla utilizzando la livella a bolla
integrata

2 Mentre un'altra persona mantiene la piastra a parete in
posizione, segnare quattro punti a eguale distanza sulla
parete per fissare il supporto (vedere Fig. 3)

3 Spostare la piastra e praticare un foro da 10 mm (3/8") in
corrispondenza di ogni punto contrassegnato. Rimuovere
la polvere in eccesso dai fori

4 Inserire un ancoraggio per cemento (B) in ogni foro in
modo che sia a filo con la superficie in cemento (vedere
Fig. 4). E possibile usare un martello per battere
leggermente l'ancoraggio in posizione se necessario

5 Posizionare la piastra nuovamente contro il muro e fissarla
utilizzando le vite mordenti e le rondelle (A) in dotazione
(vedere Fig. 2). Non serrare eccessivamente le viti e non
cessare di sostenere la piastra fino a che tutte le viti non
saranno posizionate correttamente. Assicurarsi che la
piastra a parete rimanga a livello dopo aver serrato le viti.

Fissaggio della piastra per schermo sullo schermo

Attenzione

Prestare la massima attenzione durante questa fase
dell'installazione. Se possibile, evitare di poggiare lo schermo
a faccia in giu, poiché si potrebbe danneggiare.

Nota

Per ragioni di sicurezza, questo sistema di montaggio deve
essere fissato ad almeno due montanti in legno distanti
almeno 16" l'uno dall'altro. | montanti devono poter
sostenere il peso combinato del sistema di montaggio e
dello schermo

1 Usare un rilevatore di alta qualita per trovare due montanti
adiacenti dove si desidera installare il supporto.

Questo sistema di montaggio é fornito con viti di vario tipo
per assicurare la compatibilita con una vasta gamma di
modelli. Non tutta la bulloneria nel kit verra utilizzata. Se non
si trova la vite appropriata all'interno del kit in dotazione,
consultare il produttore dello schermo per ulteriori
informazioni.

15

1 Determinare la corretta lunghezza della vite da utilizzare
esaminando il retro dello schermo:




« Se la parte posteriore dello schermo e piatta e i fori per il
montaggio sono a filo della superficie, utilizzare le viti piti
corte (C, E o H) presenti nel kit di bulloneria.

« Se la parte posteriore dello schermo e curva, presenta
una protuberanza, o se i fori di montaggio sono incassati,
sara necessario utilizzare le viti pit lunghe (D, FO l) e
potrebbe anche essere necessario utilizzare i distanziatori
(K).

2 Determinare il diametro corretto della vite da utilizzare
provandone con cautela una per dimensione (M4, M6 e
M8) dal kit bulloneria (vedere Fig. 5). Non forzare alcuna
vite: se si avverte resistenza interrompere subito e provare
una vite con diametro minore.

3 Fissare le braccia al retro dello schermo tramite le viti
identificate nei passaggi 1e 2:

« Se si utilizzano viti M4 o M6 (G), sara necessario
utilizzare rondelle M6. Se si utilizzano viti M8, sara
necessario utilizzare rondelle M8 (J) (vedere Fig. 5).

« Se si utilizzano le viti pit lunghe su uno schermo curvo o
retro incassato, potrebbe essere necessario usare anche i
distanziatori. Utilizzare uno o due distanziatori impilati
secondo necessita. Usare i distanziatori solo se
necessario (vedere Fig. 6).

Nota

Le braccia del supporto devono essere fissati con le viti di
inclinazione (*) rivolte verso l'esterno (cioé lontano dal
centro dello schermo) (vedere Fig. 7). In caso contrario, la
funzione di inclinazione non sarebbe utilizzabile.

Montaggio finale

1 Con l'aiuto di un'altra persona, sollevare con cautela lo
schermo e posizionarlo sulla piastra a parete. Non smettere
di sostenere lo schermo fino a che i bracci non saranno
agganciati in modo sicuro sulla piastra a parete.

2 Serrare la vite di sicurezza che si trova su ciascun braccio
del supporto utilizzando il cacciavite a testa Phillips, per
evitare che lo schermo possa essere sollevato dalla piastra
a parete (vedere Fig. 8).

Attenzione

Le viti di sicurezza devono essere serrate in ogni momento
per evitare che lo schermo venga accidentalmente fatto
cadere dal supporto

4 Funzionamento e regolazione

« Per modificare l'angolo di inclinazione dello schermo, farsi
aiutare da un'altra persona che tenga lo schermo in
posizione mentre si allentano le viti di inclinazione che si
trovano su ciascun braccio del supporto. Una volta
allentate, & possibile spostare lo schermo nella posizione
desiderata. Serrare nuovamente le viti di inclinazione per
bloccare 'angolo di inclinazione. Non smettere di
sostenere lo schermo fino a che entrambe le viti di
inclinazione non saranno completamente serrate (vedere
Fig. 9)

« Pulire periodicamente il supporto con un panno asciutto
Controllare tutte le viti e la bulloneria a intervalli regolari
per verificare che non si siano allentate nel tempo. Serrare
nuovamente secondo necessita.

5 Specifiche

Dimensioni del display da 40" a 65"

Carico massimo 45 kg

Dima di montaggio 400 mm x 400 mm max

Intervallo di inclinazione fino a 1° verso l'alto e 3° verso il basso

Profilo 3,0cm

NL

1 Belangrijke veiligheidsinstructies

g Let op

« Lees deze instructies voordat u begint. Als u twijfelt over
van enig deel van het proces, neem dan contact op met
een professionele aannemer of installateur voor hulp.
Onjuiste installatie kan tot letsel of schade leiden.

De wand of het bevestigingsoppervlak moet het
gecombineerde gewicht van de steun en het beeldscherm
kunnen dragen. Als dit niet het geval is, dient de structuur
te worden versterkt.

Zoek voordat u gaat boren naar buizen, kabels of andere
risico’s in de muur waarin u de steun wilt bevestigen.
Gebruik veiligheidsuitrusting en het juiste gereedschap. Als
u dit niet doet, kan dit tot schade en/of letsel leiden.

We adviseren om de installatie met twee mensen uit te
voeren. Probeer niet zonder hulp een zwaar beeldscherm
te tillen.

Volg alle instructies en aanbevelingen met betrekking tot
voldoende ventilatie en een geschikte locatie voor het
bevestigen van uw beeldscherm. Raadpleeg de
handleiding van uw beeldscherm voor meer informatie.
Deze wandsteun is geschikt voor een gewicht van
maximaal 45 kg. Als u een beeldscherm gebruikt dat
zwaarder is dan het aangegeven maximumgewicht, kan dit
tot instabiliteit leiden met persoonlijk letsel als mogelijk
gevolg.

2 Kantelbaar wandmontagesysteem (voor LCD-,
plasma-, en LED-beeldschermen)

Wat zit er in de doos!?

Wandplaat (x1)
Hardwarekit (x1)

Bevestigingsarm (x2)
Gebruiksaanwijzing (x1)

Hardwarekit

A Schroefspijker M8 x 63 (x4)
Sluitring schroefspijker (x4)
Plug (x4) H Schroef M8 x 12 mm (x4)
Schroef M4 x 12 mm (x4) | Schroef M8 x 30 mm (x4)
Schroef M4 x 20 mm (x4) J M8 sluitring (x4)

Schroef M6 x 12 mm (x4) K Afstandsstuk (x8)

F Schroef M6 x 30 mm (x4)
G M6 sluitring (x4)

moNw

Benodigd materiaal

« Phillips-kruiskopschroevendraaier

» Ratel met een dopsleutel van13 mm (1/2")

« Elektrische of draagbare boor

« 6 mm boor en balkzoeker voor bevestiging in gipsmuren
» 10 mm steenboor voor bevestiging in betonnen muren

* Level

3 Installatie
Montage op gipsmuren

Let op

Om veiligheidsredenen moet deze steun worden
aangebracht op ten minste twee houten balken die niet
minder dan 40 cm uit elkaar liggen. De balken moeten het
gecombineerde gewicht van de steun en het beeldscherm
kunnen dragen

1 Gebruik een hoogwaardige balkzoeker om twee
aangrenzende balken te vinden waarin u uw steun kunt
bevestigen.

16



Opmerking

U moet het midden van de balk gebruiken, om te voorkomen
dat het hout barst of splijt tijdens de installatie.

2 Plaats de wandplaat op de gewenste locatie tegen de muur
zorg met behulp van de geintegreerde waterpas dat deze
vlak ligt

3 Terwijl iemand anders wandplaat op zijn plaats houdt,
markeert u vier punten op gelijke afstand voor het
bevestigen van de steun aan de wand (zie afb. 1).

4 Leg de wandplaat neer en boor een gat van 6 mm op elke
gemarkeerde plek.

5 Plaats de wandplaat weer tegen de muur en bevestig hem
met de schroefspijkers en borgringen (A) (zie afb. 2). Draai de
schroefspijkers niet te strak aan en laat de wandplaat pas los
als alle schroefspijkers op hun plaats zitten. Zorg dat de
wandplaat vlak blijft als u de schroeven vastdraait.

Montage op een betonnen muur

Let op
Om veiligheidsredenen moet de betonnen muur het
gecombineerde gewicht van de steun en het beeldscherm
kunnen dragen. De fabrikant is niet verantwoordelijk voor de
gevolgen van montage op muren die niet sterk genoeg zijn

« Als de achterkant van het beeldscherm gebogen is of
uitsteekt, of als de montagegaten verzonken zijn, kunt u
de langere schroeven (D, F of I) gebruiken. Mogelijk
moet u ook de afstandsstukken (H) gebruiken.

Bepaal de juiste diameter van de schroef door er

voorzichtig één van elk formaat (M4, M6 en M8) te

proberen uit de hardwarekit (zie afb. 5). Zet niet teveel
kracht op de schroeven. Stop onmiddellijk als u weerstand
voelt en probeer een schroef met een kleinere diameter.

3 Bevestig de armen van de steun aan de achterkant van uw
beeldscherm met de schroeven die u bij stap 1en 2 hebt
uitgezocht:

« Als u de M4 of M6 schroeven gebruikt, dient u de M6
borgringen te gebruiken (G). Als u de M8 schroeven
gebruikt, dient u de M8 borgringen te gebruiken (J)

(zie afb. 5).

« Als u de langere schroeven gebruikt voor een
beeldscherm met een gebogen of verzonken achterkant,
moet u mogelijk ook de afstandsstukken gebruiken.
Gebruik éen afstandsstuk of stapel er twee op elkaar als
dat nodig is. Gebruik alleen een afstandsstuk als dat
nodig is (zie afb. 6).

N

Opmerking

De steunarmen moet worden bevestigd met de schroeven
van het kantelmechanisme(*) naar buiten gericht (d.w.z. niet
naar het midden van het beeldscherm) (zie afb. 7). Anders
kan de kantelfunctie kunnen niet worden gebruikt.

N

Plaats de wandplaat op de gewenste locatie tegen de
muur zorg met behulp van de geintegreerde waterpas dat
deze vlak ligt

Terwijl iemand anders wandplaat op zijn plaats houdt,
markeert u vier punten op gelijke afstand voor het
bevestigen van de steun aan de wand (zie afb. 3).

Leg de wandplaat neer en boor een gat van 10 mm op elke
gemarkeerde plek. Verwijder achtergebleven stof uit de
gaten.

plaats in elk gat een plug (B), en zorg dat deze gelijk ligt
met het betonnen oppervlak (zie afb. 4). U kunt de pluggen
zachtjes met een hamer op hun plaats tikken als dat nodig
is.

Plaats de wandplaat weer tegen de muur en bevestig hem
met de schroefspijkers en borgringen (A) (zie afb. 2). Draai
de schroefspijkers niet te strak aan en laat de wandplaat
pas los als alle schroefspijkers op hun plaats zitten. Zorg
dat de wandplaat vlak blijft als u de schroeven vastdraait

N

w

S

v

De beeldschermplaat aan het beeldscherm bevestigen

Let op

Voer dit gedeelte van de installatie extra voorzichtig uit. Leg
uw beeldscherm niet met de schermzijde naar beneden neer
als dat mogelijk is. Dit kan leiden tot schade.

Opmerking

Deze steun wordt geleverd met een aantal verschillende
schroeven om gebruik met een groot aantal beeldscherm-
modellen mogelijk te maken. Niet alle hardware in de kit zal
worden gebruikt. Als u niet het juiste formaat schroef vindt in
de meegeleverde kit, neem dan contact op met de fabrikant
van uw beeldscherm voor meer informatie

Uiteindelijke montage

Til het beeldscherm voorzichtig op met de hulp van een
andere persoon en plaats het op de wandplaat. Laat het
beeldscherm pas los als de steunarmen goed in de
wandplaat zijn gehaakt.

Draai de veiligheidsschroef van de bevestigingsarmen vast
met de Philips kruiskopschroevendraaier om te
voorkomen dat het beeldscherm van de wandplaat wordt
getild (zie afb. 8)

N

Let op

De veiligheidsschroeven moeten altijd worden vastgedraaid
om te voorkomen dat het beeldscherm per ongeluk uit de
steun wordt gestoten

4 Werking en afstelling

« Als u de kantelhoek van uw beeldscherm wilt veranderen,
houdt eén persoon het beeldscherm stevig op zijn plaats
terwijl iemand anders de kantelschroeven op de
bevestigingsarmen losdraait. Als deze zijn losgedraaid
kunt uw beeldscherm in de gewenste stand zetten. Zet de
kantelschroeven weer vast om de kantelhoek te
vergrendelen. Laat het beeldscherm pas los als beide
kantelschroeven volledig zijn vastgezet (zie afb. 9).

Reinig de steun regelmatig met een droge doek.
Controleer regelmatig alle schroeven en hardware om er
zeker van te zijn dat er in de loop van de tijd geen
verbindingen zijn losgeraakt. Draai de schroeven weer vast
als dat nodig is.

5 Specificaties

Schermgrootte 102 cm (40") 165 cm (65")

-

Bepaal de juiste lengte van schroef door de achterkant

van uw beeldscherm te bekijken:

« Als de achterkant van het beeldscherm plat is en de
montagegaten gelijk liggen met het oppervlak, gebruikt u
de kortere bouten (C, E of H) uit de hardwarekit.

Maximale belasting 45 kg

Montagepatroon max. 400 x 400 mm (15,7 x 15,7")

Kantelbereik tot 17 omhoog en 3° naar beneden

Profiel 3.0cm (1,21

17



NO

1 Viktige sikkerhetsinstruksjoner

n Forsiktig

« Les disse instruksjonene for du begynner. Hvis du er usikker
pa noen deler av prosessen, ma du kontakte en
profesjonell leverander eller installator for a fa hjelp.
Feilinstallasjon kan resultere i personskade eller materiell
skade.

Veggen eller monteringsoverflaten ma kunne tale vekten til
bade selve stativet og skjermen. Hvis ikke ma strukturen
forsterkes.

Lokaliser ror, ledninger eller eventuelle andre farer i veggen
der du vil montere stativet, for du begynner a drille.

Du ma bruke skikkelig verneutstyr og verktoy. Hvis du ikke
gjor dette, kan det oppsta personskade eller materiell
skade.

To personer bor utfore installasjonen. Ikke forsek a baere en
tung skjerm pa egenhand.

Folg alle instruksjoner og anbefalinger vedrerende
tilstrekkelig ventilasjon og passende plassering av stativet
til skjermen. Se i brukerhandboken for den aktuelle
skjermen for a fa mer informasjon.

Dette veggstativet er bare beregnet for bruk med en vekt
pa maksimalt 45 kg. Hvis vekten er tyngre enn maksvekten
som er angitt, kan det resultere i ustabilitet og fere til mulig
personskade.

2 Veggstativ som kan vippes (for LCD-, plasma- og
LED-skjermer)
Innholdet i esken

Veggplate (x1)
Skruesett (x1)

Stativarm (x2)
Brukerhandbok (x1)

Skruesett

A M8 x63 skrubolt (x4) F M6 x 30-skrue (x4)
Skive skrubolt (x4) G Skive M6 (x4)

B Betonganker (x4) H M8 x 12-skrue (x4)

C M4 x 12-skrue (x4) | M8 x 30-skrue (x4)

D M4 x 20-skrue (x4) J Skive M8 (x4)

E M6 x 12-skrue (x4) K Distansehylse (x8)

Nedvendige verktoy
« Stjerneskrutrekker
« Skralle eller lignende med pipe 13 mm (1/2")
« Elektrisk eller baerbar boremaskin
« 6 mm (1/4”) bor og stendersoker for montering pa gipsvegg
« 10 mm (3/8”) murbor for montering pa betongvegg
« Niva

3 Installasjon
Montering pa gipsvegg

Forsiktig

Av sikkerhetshensyn ma dette stativet festes til minst to
trestendere som ikke er lengre enn 40 cm fra hverandre.
Stenderne ma kunne tale den kombinerte vekten til stativet
og skiermen

1 Bruk en stendersoker av god kvalitet for a finne to
tilstotende stendere der du onsker & montere stativet.

Merk

Du ma finne midten pa stenderen, slik at treet ikke sprekker
eller splittes under monteringen

2 Plasser veggplaten pa onsket plassering inntil veggen, og
bring den i vater med det integrerte vaterpasset

3 Mens en annen person holder veggplaten pa plass, setter
du fire merker jevnt fordelt pa veggen til festing av stativet
(se fig. 1).

4 Sett veggplaten til side, og forbor et 6 mm (1/4”) hull ved
hvert av merkene.

5 Plasser veggplaten mot veggen igjen, og fest den ved hjelp
av skruboltene og skivene (A) som folger med (se fig. 2). Du
ma ikke stramme til skruboltene for mye, og du ma ikke
slippe veggplaten for alle skruboltene er pa plass.
Kontroller at veggplaten fortsatt er i vater etter at boltene
er strammet

Montering pa betongvegg
Forsiktig

Av sikkerhetshensyn ma betongveggen kunne tale den
kombinerte vekten til stativet og skjermen. Produsenten
patar seg ikke noe ansvar for feil som skyldes vegger som
ikke er sterke nok.

N

Plasser veggplaten pa onsket plassering inntil veggen, og
bring den i vater med det integrerte vaterpasset.

Mens en annen person holder veggplaten pa plass, setter
du fire merker jevnt fordelt pa veggen til festing av stativet
(se fig. 3).

Sett veggplaten til side, og bor et 10 mm (3/8”) hull ved
hvert av merkene. Fiern overfledig stov fra hullene

Sett inn et betonganker (B) i hvert hull, slik at de star i flukt
med betongoverflaten (se fig. 4). Du kan om nedvendig
banke ankrene lett med en hammer for a fa dem pa plass
Plasser veggplaten mot veggen igjen, og fest den ved hjelp
av skruboltene og skivene (A) som folger med (se fig. 2)

Du ma ikke stramme til skruboltene for mye, og du ma ikke
slippe veggplaten for alle skruboltene er pa plass.
Kontroller at veggplaten fortsatt er i vater etter at boltene
er strammet.

[N]

w

S

w

Feste skjermplaten til skjermen

Forsiktig
Vaer ekstra forsiktig under denne delen av installasjonen.
Hvis det er mulig, bor du unnga a vende skjermen nedover,
da det kan skade visningsoverflaten

Merk

Dette stativet leveres med forskjellige skruer for en rekke
ulike skjermmodeller. Du vil ikke fa bruk for alle skruene i
settet. Hvis du ikke finner riktig skruestorrelse i settet som
folger med, sjekker du med produsenten av skjermen for a fa
mer informasjon

1 Avgjor hvor lange skruer du trenger, ved & undersoke

baksiden av skjermen:

« Hvis baksiden av skjermen er flat, og monteringshullene
er i flukt med overflaten, ma du bruke de kortere skruene
(C, E eller H) i skruesettet

« Hvis baksiden av skjermen er buet, har en forhoyning,
eller hvis monteringshullene er forsenket, ma du bruke
de lengre skruene (D, F eller 1), og det kan hende du
ogsa far bruk for distansehylsene (K).

18



[N]

Avgjor riktig diameter pa skruene ved forsiktig a prove en
av hver storrelse (M4, M6 og M8) du finner i skruesettet (se
fig. 5). Ikke bruk for mye makt nar du skrur — hvis du
kienner motstand, stopper du med en gang og prover en
skrue med mindre diameter.

Fest stativarmene pa baksiden av skijermen med skruene

du valgte under trinn 1 og 2:

* Hvis du bruker M4 og M6-skruer, ma du bruke M6-skiver
(G). Hvis du bruker M8-skruer, ma du bruke M8-skiver
(se fig. 5).

« Hvis du bruker de lengre skruene pa en skjerm med en
buet eller nedsenket bakside, kan det hende du ogsa far
bruk for distansehylsene. Bruk én distansehylse eller to
distansehylser oppa hverandre etter behov. Bare bruk
distansehylser hvis det er nedvendig (se fig. 6).

w

Merk

Stativarmene ma festes med vippeskruene (*) vendt utover
(dvs. ikke mot midten av skjermen) (se fig. 7). Hvis ikke
kommer du ikke til vippefunksjonen.

Endelig montering

1 Fa hjelp av en annen person til a lofte forsiktig skiermen,
og fest den pa veggplaten. Ikke slipp skiermen for
stativarmene henger forsvarlig pa veggplaten

2 Stram sikkerhetsskruen pa hver av stativarmene med en
stierneskrutrekker, slik at skjermen ikke kan loftes av
veggplaten (se fig. 8).

Forsiktig

Sikringsskruene ma veaere strammet til til enhver tid for a
unnga at skjermen faller ned fra stativet ved et uhell

4 Bruk og justering

« Hvis du vil endre vinkelen pa skjermen, ma én person
holde skjermen godt pa plass, mens en annen person
losner vippeskruene pa hver av stativarmene. Nar de er
losnet, kan du flytte skjermen til @nsket posisjon. Stram til
vippeskruene for & lase vinkelen. Ikke slipp skjermen for
begge vippeskruene er godt strammet til (se fig. 9)

Med jevne mellomrom kan du rengjore stativet med en
torr klut. Kontroller alle skruene og festemateriellet
regelmessig for a sikre at ingenting har lesnet over tid
Stram til ved behov.

5 Spesifikasjoner

Skjermstorrelse 40" til 65"

Maks. belastning 45 kg

Monteringsmonster maks. 400 x 400 mm

Profil 30cm

19

PL

1 Waine instrukcje dotyczace bezpieczenstwa

g Uwaga

« Nalezy uwaznie przeczytac instrukcje przed rozpoczeciem
montazu. Jezeli nie masz pewnosci co do jakiejkolwiek
czesci procesu, skontaktuj sie z profesjonalnym monterem
lub instalatorem, aby uzyskac¢ pomoc. Nieprawidtowy
montaz moze spowodowac obrazenia ciata lub straty
mienia.

Sciana lub powierzchnia montazu musi by¢ wystarczajaco
mocna, aby podtrzymac wspornik z wyswietlaczem:; w
przeciwnym razie nalezy wzmocnic¢ konstrukcje sciany.
Przed wywierceniem otworow zlokalizuj rury, przewody i
inne niebezpieczne miejsca w scianie, na ktorej chcesz
zamontowac wspornik

Nalezy stosowac srodki ochrony i odpowiednie narzedzia.
Niezastosowanie sie do tego zalecenia moze spowodowac
obrazenia ciata lub uszkodzenie urzadzenia.

Proces montazu wymaga pomocy drugiej osoby. Nie
probuj podnosic ciezkiego wyswietlacza samodzielnie
Nalezy przestrzegac wszystkich instrukgji i zalecen
dotyczacych odpowiedniej wentylacji i wyboru miejsca
montazu. Wiecej informacji mozna znalez¢ w instrukciji
obstugi konkretnego wyswietlacza

Ten wspornik do montazu nasciennego jest przeznaczony
do uzytku wytgcznie, jesli maksymalne dopuszczalne
obcigzenie nie przekracza 45 kg (100 funtow). Obcigzenie
produktu waga wieksza niz podana waga maksymalna
moze spowodowac obrazenia

.

.

.

.

.

.

2 Odchylany wspornik nascienny (do ekranow
LCD, plazmowych i wyswietlaczy LED)
Zawartos¢ opakowania

Uchwyt scienny (1szt)
Zestaw montazowy (1 szt.)

Ramie montazowe (2 szt.)
Instrukcja obstugi (1 szt.)

Zestaw montazowy

A Sruba M8 x 63 (4 szt) F Sruba M6 x 30 (4 szt.)
Podktadka (4 szt) G Podktadka M6 (4 szt.)

B Kotwa do betonu (4 szt.) H Sruba M8 x 12 (4 szt.)

C Sruba M4 x 12 (4szt) | Sruba M8 x30 (4 szt)

D Sruba M4 x 20 (4 szt.) J Podktadka M8 (4 szt.)

E Sruba M6 x 12 (4 szt) K Tulejka dystansowa (8 szt.)

Potrzebne narzedzia

* Wkretak z korcowka krzyzowa

Klucz lub grzechotka z nasadka 13 mm (1/2”)

Wiertarka elektryczna lub akumulatorowa

Wiertto do scian gipsowo-kartonowych i lokalizator profili 6
mm (1/4”)

Wiertto do betonu 10 mm (3/8”)

Level

3 Montaz

Montaz na $cianie gipsowo-kartonowej

Uwaga

Ze wzgledow bezpieczenstwa wspornik nalezy przymocow-
ac¢ do dwoch belek drewnianych z zachowaniem miedzy
nimi odlegtosci co najmniej 40 cm. Belki musza byc¢
wystarczajgco mocne, aby utrzymac wspornik z
wyswietlaczem.

1 Za pomoca wysokiej jakosci lokalizatora profili znajdz dwie
sasiadujace ze sobg belki w miejscu, gdzie chcesz
zamontowac wspornik.



Uwaga

Nalezy celowac w srodek belki, aby uniknac pekniecia lub

rozdzielenia drewna podczas procesu montazu

2 Umies¢ uchwyt scienny na scianie w wybranym miejscu i
wypoziomuj go za pomoca wbudowanej poziomicy
babelkowej.

3 Popros drugg osobe o przytrzymanie uchwytu sciennego we
wiasciwej pozydji i zaznacz na scianie cztery rbwnomiernie
rozmieszczone punkty zamocowania wspornika (zobacz rys. 1)

4 Odtdz uchwyt scienny na bok i wywierc otwér o srednicy 6 mm

(1/4”) w kazdym z zaznaczonych miejsc.

5 Umies¢ uchwyt scienny na scianie i zamocuj go za pomoca
dostarczonych $rub oraz podktadek (A) (zobacz rys. 2). Nie
wkrecaj zbyt mocno tych $rub i nie puszczaj uchwytu

Sciennego, dopoki wszystkie sruby nie znajda sie na miejscu. Po

dokreceniu srub upewnij sie, ze uchwyt scienny jest
wypoziomowany.

Montaz na $cianie betonowej

Uwaga

Ze wzgleddw bezpieczenstwa betonowa sciana musi byc¢
wystarczajgco mocna, aby utrzymac ciezar wspornika z
wyswietlaczem. Producent nie ponosi odpowiedzialnosci za
wypadki spowodowane niewystarczajaca wytrzymatoscia
sciany.

N

Umies¢ uchwyt scienny na scianie w wybranym miejscu i
wypoziomuj go za pomoca wbudowanej poziomicy
babelkowej.

Popros druga osobe o przytrzymanie uchwytu sciennego we
wlasciwej pozydji i zaznacz na scianie cztery rownomiernie
rozmieszczone punkty zamocowania wspornika (zobacz rys. 3)
QOdtoz uchwyt scienny na bok i wywierc otwor o srednicy
10 mm (3/87) w kazdym z zaznaczonych miejsc. Usun pyt z
otworow.

W16z kotwe do betonu (B) do kazdego z otworow tak, aby
zrbwnalta sie z powierzchnig betonowa (zobacz rys. 4). W
razie potrzeby kotwy do betonu mozna wbic delikatnymi
uderzeniami mtotka.

Umies¢ uchwyt $cienny na scianie i zamocuj go za pomoca
dostarczonych srub oraz podktadek (A) (zobacz rys. 2). Nie
wkrecaj zbyt mocno tych srub i nie puszczaj uchwytu
sciennego, dopoki wszystkie sruby nie znajda sie na
miejscu. Po dokreceniu $rub upewnij sie, ze uchwyt
scienny jest wypoziomowany

~

w

EN

[

Mocowanie uchwytu wyswietlacza do wyswietlacza

Uwaga
Podczas tego etapu montazu nalezy zachowac szczegolng
ostroznosc. O ile to mozliwe, nie nalezy ktas¢ wyswietlacza
ekranem w dot, poniewaz moze to spowodowac
uszkodzenie powierzchni ekranu.

Uwaga

Do wspornika dotaczono wiele réznych $rub, aby umozliwic
montaz licznych modeli wyswietlaczy. Nie wszystkie
elementy montazowe z zestawu zostana uzyte. Jesli nie
mozesz znalez¢ w zestawie srub odpowiedniego rozmiaru,
skontaktuj sie z producentem wyswietlacza, aby uzyskac

wiecej informaciji.

1 Okresl odpowiednig dtugosc srub, ogladajac tyt
wyswietlacza:
« Jesli tyt wyswietlacza jest ptaski, a otwory montazowe
znajduja sie rowno pod powierzchnia, uzyj krotszych
srub (C, E lub H) z zestawu montazowego.

- W przypadku, gdy tyt wyswietlacza jest zakrzywiony lub
wypukty albo gdy otwory montazowe znajduja sie w
zagtebieniu, uzyj dtuzszych srub (D, F lub 1), a w razie
potrzeby takze tulejek dystansowych (K).

2 Dobierz odpowiednig srednice srub, starannie wyprobowu-

jac kazdy z rozmiarow (M4, M6 oraz M8) z zestawu

montazowego (zobacz rys. 5). Nie wkrecaj srub na site —
jezeli poczujesz opor, natychmiast wykrec srube i wybierz
inna, o mniejszej srednicy.

Przymocuj ramiona montazowe do tylnej scianki

wyswietlacza za pomoca srub wskazanych w krokach 1i 2:

« Jesli korzystasz ze srub M4 lub M6, uzyj podktadek M6
(G). W razie uzycia $rub M8 zatoz podktadki M8 (J)
(zobacz rys. 5).

« Jesli uzywasz dtugich srub, a wyswietlacz ma
zakrzywiony lub wklesty tyt, moze by¢ konieczne
zastosowanie tulejek dystansowych. W razie potrzeby
uzyj tulejek dystansowych (jednej lub dwoch). Z tulejki
dystansowej korzystaj wytacznie w razie potrzeby
(zobacz rys. 6).

w

Uwaga

Ramiona montazowe muszg zostac przymocowane za
pomoca srub regulacji kata nachylenia (*) skierowanych na
zewnatrz (tzn. z dala od srodkowej czesci wyswietlacza)
(zobacz rys. 7). W przeciwnym razie nie bedzie mozna
regulowac pochylenia

Montaz koncowy

N

Korzystajac z pomocy drugiej osoby, ostroznie unies
wyswietlacz i umies¢ go na uchwycie sciennym. Nie
puszczaj wyswietlacza do momentu pewnego osadzenia
ramion montazowych na uchwycie sciennym.

Dokre¢ wkret zabezpieczajacy na kazdym z ramion
montazowych za pomoca wkretaka z koricowka krzyzowa,
aby uniemozliwic zdjecie wyswietlacza z uchwytu
sciennego (zobacz rys. 8).

N

Uwaga

Wkrety zabezpieczajace musza by¢ zawsze dokrecone,
poniewaz uniemozliwiaja przypadkowe odczepienie
wyswietlacza od wspornika.

4 Obstuga i regulacja

« Aby zmieni¢ kat nachylenia wyswietlacza, jedna osoba
powinna mocno przytrzymac wyswietlacz, a druga
powinna poluzowac sruby regulacji kata nachylenia przy
obu ramionach montazowych. Po poluzowaniu srub
mozna ustawi¢ wyswietlacz w zadanym potozeniu. Aby
unieruchomi¢ wyswietlacz w nowym potozeniu, nalezy
dokrecic sruby regulacji. Nie wolno puszczac¢ wyswietlac-
za, dopoki sruby regulacji kata nachylenia nie zostang w
petni dokrecone (zobacz rys. 9).

Okresowo czys¢ wspornik suchg scierka. Regularnie
kontroluj wszystkie $ruby i inne elementy montazowe,
poniewaz mogg sie z czasem obluzowac. Dokrecaj
poluzowane elementy.

5 Dane techniczne

Wielkosc¢ ekranu od 40 do 65 cali

Maksymalne obcigzenie 45 kg (100 funtow)

Standard montazu 400 mm x 400 mm (15,7” x 15,7”) maks

Zakres reguladji pochylenia do 1°w gore i 3° w dot

Profil 3,0cm (1,27)

20



PT

1

Instrugdes de seguranga importantes

n Atencao

Leia estas instrugoes antes de comecar. Se tiver duvidas
sobre qualquer um dos passos do processo, contacte uma
empresa ou um tecnico de instalacao para obter
assisténcia. Uma instalagao incorrecta pode resultar em
ferimentos ou danos.

A parede, ou a superficie de montagem, tem de ter
capacidade para suportar o peso combinado do suporte e
do ecra; caso contrario, a estrutura tem de ser reforcada.
Localize tubos, fios e outros eventuais perigos na parede
onde pretende instalar o suporte antes de perfurar a
parede.

E necessario utilizar equipamento de proteccao e
ferramentas apropriadas. Se nao o fizer, pode resultar em
ferimentos ou danos.

Recomenda-se que a instalacao seja efectuada por duas
pessoas. Nao tente levantar um ecra pesado sem ajuda
Siga todas as instru¢des e recomendagoes relativas a
ventilacao adequada e aos locais apropriados para a
montagem do seu ecra. Consulte o manual de utilizador
especifico para o seu ecra para obter mais informacoes.
Este suporte de parede destina-se a ser utilizado apenas
com o peso maximo de 45 kg (100 lbs.). A utilizacao com
pesos superiores aos valores maximos indicados pode
resultar em instabilidade, o que podera provocar
ferimentos.

2

Suporte de parede inclinavel (para ecras LCD,
plasma, e LED)

Contelido da embalagem

Placa de parede (1)
Kit de ferragens (1)

Braco de montagem (2)
Manual do utilizador (1)

Kit de ferragens

A

B
C
D
E

Parafuso para madeira M8 x63 (4)
Anilha de parafuso para madeira (4)
Cavilha para betao (4)

Parafuso M4 x 12 (4) |
Parafuso M4 x 20 (4) J Anilha M8 (4)
Parafuso M6 x 12 (4) K Espacador (8)

G Anilha M6 (4)

Ferramentas necessarias

3

Chave Philips

Roqguete ou chave-fémea de 13 mm (1/2")

Berbequim eléctrico ou sem fios

Broca de 6 mm (1/4") e detector de vigas para instalacao
em placas de gesso cartonado

Broca para alvenaria de 10 mm (3/8") para instalagao em
betao

« Nivel

Instalagao

Montagem em placa de gesso cartonado

Atencao

F Parafuso M6 x 30 (4)

H Parafuso M8 x 12 (4)
Parafuso M8 x 30 (4)

Por razdes de seguranca, este suporte tem de ser fixo, no

minimo, a duas vigas de madeira com uma distancia igual ou

superior a 40 cm (16") entre estas. As vigas tém de ter
capacidade para suportar o peso combinado do suporte e
do visor.

1 Utilize um detector de vigas de alta qualidade para
localizar duas vigas adjacentes onde pretende instalar o
seu suporte.

21

Nota

Tem de usar o centro da viga para evitar rachaduras ou
fendas na madeira durante a instalacao.

2

3

4

5

Encoste a placa de parede a parede na posicao
pretendida e nivele-a utilizando o nivel de bolha
integrado

Enquanto outra pessoa segura a placa de parede na
posicao correcta, marque na parede quatro pontos com
espacamento uniforme para fixar o suporte (consulte a fig. 1).
Pouse a placa de parede e faga um orificio guia de 6 mm
(1/4") em cada um dos pontos marcados.

Encoste novamente a placa de parede a parede e fixe-a
utilizando os parafusos para madeira e as anilhas (A)
fornecidas (consulte a fig. 2). Nao aperte excessivamente
estes parafusos e nao largue a placa de parede até todos
os parafusos estarem colocados na respectiva posicao.
Certifique-se de que a placa de parede se mantém
nivelada depois de apertar os parafusos.

Montagem em parede de betio

Atencao

Por motivos de seguranca, a parede de betao tem de ser
capaz de suportar o peso combinado do suporte e do ecra.
O fabricante nao assume qualquer responsabilidade por
falhas causadas por paredes com resisténcia insuficiente.

)

w

EN

O]

Encoste a placa de parede a parede na posicao pretendida
e nivele-a utilizando o nivel de bolha integrado
Enguanto outra pessoa segura a placa de parede na
posicao correcta, marque na parede quatro pontos com
espacamento uniforme para fixar o suporte (consulte a fig. 3).
Pouse a placa de parede e faca um orificio de 10 mm
(3/8") em cada ponto marcado. Elimine o p6 que possa
estar acumulado nos orificios

Introduza uma cavilha para betao (B) em cada orificio de
forma a nao sobressairem da superficie da parede
(consulte a fig. 4). Se necessario, pode utilizar um martelo
para bater com cuidado nas cavilhas até estas estarem
bem posicionadas

Encoste novamente a placa de parede a parede e fixe-a
utilizando os parafusos para madeira e as anilhas (A)
fornecidas (consulte a fig. 2). Nao aperte excessivamente
estes parafusos e nao largue a placa de parede até todos
os parafusos estarem colocados na respectiva posicao
Certifique-se de que a placa de parede se mantem
nivelada depois de apertar os parafusos

Fixar a placa do ecra ao ecra

Atencao

Tenha um cuidado redobrado durante este passo da
instalacao. Se possivel, evite pousar o ecra voltado para
baixo, pois podera danificar a superficie de visualizacao.

Nota

Este suporte é fornecido com diversos parafusos diferentes
para assegurar a compatibilidade com uma grande
variedade de modelos de ecras. Nao serao utilizadas todas

as

ferragens incluidas no kit. Se nao conseguir encontrar o

tamanho de parafuso adequado no kit fornecido, consulte o
fabricante do seu ecra para mais informagoes.

1

Para determinar o comprimento certo do parafuso a

utilizar, analise a parte posterior do ecra:

« Se a parte posterior do seu ecra for plana e os orificios
de montagem estiverem alinhados com a superficie, ira
utilizar os parafusos mais curtos (C, E ou H) do kit de
ferragens.




* Se a parte posterior do ecra for curva, tiver uma saliéncia
ou se os orificios de montagem estiverem numa
reentrancia, tera de utilizar os parafusos mais compridos
(D, F ou I) e também podera necessitar de usar os
espacadores (K).

Determine o diametro certo do parafuso a utilizar

experimentando cuidadosamente um de cada tamanho

(M4, M6 e M8) do kit de ferragens (consulte a fig. 5). Nao

force nenhum dos parafusos. Se sentir alguma resisténcia

pare imediatamente e experimente um parafuso com um
diametro mais pequeno.

Fixe os bracos do suporte a parte posterior do ecra

utilizando os parafusos identificados nos passos 1e 2:

« Se estiver a utilizar parafusos M4 ou M6, tera de utilizar
anilhas M6 (G). Se estiver a utilizar parafusos M8, tera de
utilizar anilhas M8 (J) (consulte a fig. 5).

« Se estiver a utilizar os parafusos mais compridos num
ecra com uma parte posterior curva ou com reentrancia,
podera precisar também de utilizar espacadores. Utilize
um espacador ou dois espacadores encaixados,
conforme necessario. Utilize um espacador apenas se
necessario (consulte a fig. 6)

)

w

Nota

Os bragos do suporte tém de ser fixos com os parafusos de
inclinacao (*) voltados para fora (ou seja, voltados para o
lado oposto ao centro do ecra) (consulte a fig. 7). Caso
contrario, nao é possivel utilizar a fun¢ao de inclinacao.

Montagem final

1 Com a ajuda de outra pessoa, levante cuidadosamente o
ecra e coloque-o na placa de parede. Nao largue o ecra
antes de os bracos de montagem estarem engatados com
seguranca na placa de parede.

Aperte o parafuso de seguranca localizado em cada braco
de montagem utilizando a chave Philips para evitar que o
ecra seja levantado para fora da placa de parede
(consulte a fig. 8).

N

Atencao

Os parafusos de seguranca tém de estar sempre apertados
para evitar que o ecra seja derrubado do suporte
acidentalmente.

4 Utilizagao e ajuste

« Para alterar o angulo de inclinacao do ecra, é necessario
estar uma pessoa a segurar firmemente no ecra, enquanto
outra desaperta os parafusos de inclinacao localizados em
cada braco do suporte. Depois de desapertados, pode
mover o ecra para a posigao pretendida. Volte a apertar os
parafusos de inclinacao para fixar o angulo de inclinacao
na posicao desejada. Nao largue o ecra antes de os dois
parafusos de inclinacao estarem totalmente apertados
(consulte a fig. 9)

Limpe periodicamente o suporte com um pano seco.
Inspeccione todos os parafusos e ferragens a intervalos
regulares para assegurar que nenhuma ligacao ficou
desapertada com o passar do tempo. Volte a apertar
conforme necessario.

5 Especificagoes

Tamanho do ecra 40" a 65"

Carga maxima 45 kg (100 lbs.)

Padrao de montagem  maximo de 400 mm x 400 mm (15,7" x 15,7")

Intervalo de inclinagao até 1° para cima e 3° para baixo

Perfil 3,0cm (1,2")

1

RO

Instructiuni importante privind siguranta

g Precautie

« Citeste aceste instructiuni inainte de a incepe. Daca nu esti

sigur de orice parte a acestui proces, contacteaza un
contractant sau un instalator profesionist pentru ajutor.
Instalarea incorecta poate provoca vatamari corporale sau
daune materiale

Peretele sau suprafata de montare trebuie sa poata sustine
greutatea combinata a suportului si a ecranului; in caz
contrar, structura trebuie ranforsata.

Tnainte de a da gauri, identifica orice conducte, cabluri sau
alte surse de pericol in peretele pe care vrei sa instalezi
suportul.

Trebuie sa folosesti echipament de protectie si instrumente
corespunzatoare. In caz contrar, exista riscul de vatamare
corporala sau daune materiale.

Se recomanda ca instalarea sa fie efectuata de doua
persoane. Nu incerca sa ridici un ecran greu fara ajutor
Respecta toate instructiunile si recomandarile privind
ventilarea corespunzatoare si locatiile adecvate de
instalare a ecranului. Pentru mai multe informatii, consulta
manualul ecranului respectiv

Acest suport de perete este destinat utilizarii cu o greutate
maxima de 45 kg (100 Ibs.). Utilizarea cu greutati peste cele
maxime indicate poate sa cauzeze instabilitate si eventuale
vatamari corporale.

2 Suport pe perete rabatabil (pentru ecrane LCD,

cu plasma si LED)

Ce este in cutie
Placa de montare pe perete (x1) Brat de montare (x2)
Kit de componente (x1) Manual de utilizare (x1)

Kit de componente

A Surub cu cap hexagonal M8 x63 (x4) F Surub M6 x 30 (x4)
Saiba de surub cu cap hexagonal (x4) G Saiba M6 (x4)

B Ancora pentru beton (x4) H Surub M8 x 12 (x4)

C Surub M4 x 12 (x4) I Surub M8 x 30 (x4)

D Surub M4 x 20 (x4) J Saiba M8 (x4)

E Surub M6 x 12 (x4) K Distantier (x8)

Scule necesare

3

« Surubelnita Philips

« Dispozitiv cu clichet sau burghiu cu montura de 13 mm (1/2")

« Masina de gaurit electrica sau portabila

« Burghiu de 6 mm (1/4") si detector de profile pentru
instalarea pe pereti de rigips

« Burghiu de 10 mm (3/8”) pentru zidarie pentru instalarea pe
pereti de beton

* Nivela

Instalare

Montarea pe pereti de rigips

Precautie

Pentru siguranta, acest suport trebuie fixat pe cel putin doua
profile de lemn aflate la o distanta de cel putin 16”. Profilele

trebuie sa poata sustine greutatea combinata a suportului si

a ecranului.

22

1 Foloseste un detector de profile de inalta calitate pentru a
gasi doua profile adiacente pe care vrei sa instalezi
suportul




Nota

Trebuie sa folosesti centrul profilului pentru a evita craparea
sau despicarea lemnului in timpul instalarii

2 Asaza placa de montare pe perete in locul dorit si
indreapt-o folosind nivela cu bula integrata.

3 In timp ce alta persoana tine placa de montare pe perete
in pozitie, marcheaza patru puncte la distanta egala pe
perete pentru fixarea suportului (vezi fig. 1).

4 Pune deoparte placa de montare pe perete si gaureste un
orificiu de ghidare de 6 mm (1/4”) in fiecare punct marcat

5 Asaza placa de montare inapoi pe perete si ataseaz-o
folosind suruburile cu cap hexagonal si saibele (A)
furnizate (vezi fig. 2). Nu strange excesiv aceste suruburi si
nu da drumul placii de montare pe perete pana cand nu ai
montat toate suruburile. Asigura-te ca placa de montare
pe perete ramane dreapta dupa strangerea suruburilor.

Montarea pe pereti de beton

Precautie

Pentru siguranta, peretele de beton trebuie sa poata sustine

greutatea combinata a suportului si a ecranului. Producatorul
nu isi asuma nicio responsabilitate pentru defectiuni cauzate
de instalarea pe pereti cu o rezistenta insuficienta.

N

Asaza placa de montare pe perete in locul dorit si
indreapt-o folosind nivela cu bula integrata.

in timp ce alta persoana tine placa de montare pe perete
in pozitie, marcheaza patru puncte la distanta egala pe
perete pentru fixarea suportului (vezi fig. 3).

Pune deoparte placa de montare pe perete si gaureste un
orificiu de 10 mm (3/8”) in fiecare punct marcat. Curata
orificiile pentru a indeparta praful in exces.

Introdu o ancora pentru beton (B) in fiecare gaura, asa
incat sa fie la acelasi nivel cu suprafata din beton (vezi fig.
4). Daca este necesar, poti folosi un ciocan pentru a bate
usor ancorele in pozitie.

Asaza placa de montare inapoi pe perete si ataseaz-o
folosind suruburile cu cap hexagonal si saibele (A)
furnizate (vezi fig. 2). Nu strange excesiv aceste suruburi si
nu da drumul placii de montare pe perete pana cand nu ai
montat toate suruburile. Asigura-te ca placa de montare
pe perete ramane dreapta dupa strangerea suruburilor.

[N]

w

EN

w

Atasarea placii ecranului la ecran

Precautie

Fii foarte atent in aceasta etapa a instalarii. Daca este posibil,
evita asezarea ecranului cu fata in jos, deoarece suprafata de
vizionare se poate deteriora.

Nota

Acest suport de montare include o serie de suruburi diferite
pentru a permite instalarea unei game largi de modele de
ecrane. Nu toate piesele din kit vor fi utilizate. Daca nu
gasesti dimensiunea de surub corespunzatoare in kitul
furnizat, consulta producatorul ecranului pentru mai multe
informatii.

1 Stabileste lungimea corecta a surubului care trebuie folosit
examinand partea din spate a ecranului:
« Daca partea din spate a ecranului este dreapta si orificiile
de montare sunt la acelasi nivel cu suprafata, vei folosi
suruburile mai scurte (C, E sau H) din kitul de componente.

« Daca partea din spate a ecranului este curbata sau are o
protuberanta sau daca orificiile de montare sunt
fngropate, va trebui sa folosesti suruburile mai lungi (D, F
sau |) si poate fi nevoie sa folosesti si distantierele (K)

Stabileste diametrul corect al surubului pe care il vei folosi

fncercand cu grija unul de fiecare dimensiune (M4, M6 si

M8) din kitul de componente (vezi fig. 5). Nu forta vreun

surub — daca intampini rezistentd, opreste-te imediat si

fncearca un surub de diametru mai mic

Ataseaza bratele de montare la partea din spate a

ecranului folosind suruburile identificate la pasii 1si 2

+ Daca folosesti suruburi M4 sau M6, vei avea nevoie de
saibe M6 (G). Daca folosesti suruburi M8, vei avea
nevoie de saibe M8 (J)(vezi fig. 5)

« Daca folosesti suruburile mai lungi pentru un ecran cu
parte posterioara curbata sau adancita, poate fi nevoie
sa folosesti distantiere. Foloseste unul sau doua
distantiere stivuite, dupa cum este necesar. Foloseste un
distantier numai daca este necesar (vezi fig. 6).

[N]

w

Nota

Bratele de montare trebuie atasate cu suruburile de inclinare
(*) orientate spre exterior (adica nu spre mijlocul ecranului)
(vezifig. 7). In caz contrar, functia de inclinare nu poate fi
accesata.

Asamblarea finala

N

Cu ajutorul unei alte persoane, ridica cu grija ecranul si
asaza-1 pe placa de montare pe perete. Nu da drumul
ecranului pana cand bratele de montare nu s-au fixat in
siguranta pe placa de montare pe perete.

Strange surubul de siguranta de pe fiecare brat de
montare folosind surubelnita Phillips pentru a impiedica
ridicarea ecranului de pe placa de montare pe perete (vezi
fig. 8)

[N]

Precautie

Suruburile de siguranta trebuie sa fie permanent stranse
pentru a preveni caderea accidentala a ecranului de pe
suport

4 Utilizarea si reglarea

» Pentru a schimba unghiul de inclinare a ecranului, o
persoana trebuie sa tina ferm ecranul in pozitie in timp ce
o alta persoana slabeste suruburile de inclinare de pe
fiecare brat de montare. Odata slabite, poti deplasa
ecranul in pozitia dorita. Strange la loc suruburile de
inclinare pentru a bloca unghiul de inclinare in pozitie. Nu
da drumul ecranului pana cand ambele suruburi de
inclinare nu sunt complet stranse (vezi fig. 9).

Curata periodic suportul cu o carpa uscata. Verifica toate
suruburile si piesele la intervale regulate pentru a te
asigura ca racordurile nu s-au slabit in timp. Strange-le din
nou dupa cum este necesar.

5 Specificatii

Dimensiune ecran 40" - 65”

Sarcina maxima 45 kg (100 lbs.)

Model de montare 400 mm x 400 mm (15,7” x 15,7") max.

Interval de inclinare pana la 1°in sus si 3°in jos

Profil 3,0cm(1,2")

23



SK

1 Doélezité bezpecnostné pokyny
n Upozornenie

« Predtym, nez za¢nete, si precitajte tieto pokyny. Ak si nie
ste isti niektorou ¢astou postupu, obratte sa na dodavatela
alebo instalatéra, ktori vam radi pomédzu. Nespravna
instalacia méze viest k zraneniu alebo poskodeniu.

Stena alebo povrch, na ktory budete drziak montovat, must
byt dostatocne pevny, aby udrzal hmotnost drziaka a
displeja. V opacnom pripade bude potrebné tuto
konstrukciu spevnit.

Pred vitanim lokalizuijte rurky, droty alebo akékolvek ine
potencialne nebezpecenstvo v stene, na ktoru chcete
drziak instalovat.

Pouzivajte bezpecnostné oblecenie a vhodné nastroje.
Nerespektovanie tohto pokynu méze viest k zraneniu alebo
poskodeniu.

Odporuca sa, aby instaldciu vykonavali dve osoby. Tazky
displej nezdvihajte bez pomoci druhej osoby.

Dodrziavajte vsetky pokyny a odporucania tykajluce sa
spravneho vetrania a vhodného miesta na instalaciu
displeja. Daldie informacie najdete v pouzivatelskej priruc¢ke
k vasmu konkrétnemu displeju.

Tento nastenny drziak je ur¢eny na pouzivanie vylu¢ne s
maximalnou hmotnostou 45 kg (100 libier). Pouzitie s
vysSou ako uvedenou maximalnou hmotnostou méze viest
k nestabilite a spbdsobit zranenie.

2 Nakloneny nastenny drziak (pre LCD, plazmové
a LED displeje)
Obsah balenia

Nastenna platia (x1)
Suprava materialu (x1)

Upevnovacie rameno (x2)
Navod na pouzivanie (x1)

Stprava materialu

A Kotviaca skrutka M8 x 63 (x4) F Skrutka M6 x 30 (x4)
Podlozka pre kotviacu skrutku (x4) G Podlozka M6 (x4)

B Hmozdinka (x4) H Skrutka M8 x 12 (x4)

C Skrutka M4 x 12 (x4) | Skrutka M8 X 30 (x4)

D Skrutka M4 X 20 (x4) J Podlozka M8 (x4)

E Skrutka M6 x 12 (x4) K Rozpera (x8)

Potrebné nastroje

* Krizovy skrutkovac

« Racnovy alebo nastr¢kovy klu¢ s 13 mm (1/2-palcovym)
nastavcom

« Elektricka alebo prenosna vitacka

* 6 mm (1/4-palcovy) vrtak a podpovrchovy vyhladavac
tramov pre instalaciu do sadrokartonu

* 10 mm (3/8-palcovy) vrtak do omietky pre instalaciu do
betonu

« Uroven

3 Instalacia
Montaz do sadrokartonu

Upozornenie

Z bezpecnostnych dévodov, musi byt tento drziak uchyteny
aspon k dvom drevenym tramom, ktoré nesmu byt od seba
vzdialené viac ako 40,6 cm (16 palcov). Tramy musia byt
schopné uniest kombinovant hmotnost drziaka a displeja.

1 Pomocou kvalitného podpovrchového vyhladavaca
vyhladajte dva vedla seba stojace tramy, na ktoré chcete
nainstalovat drziak

Poznamka

Musite pouzit stred tramu, aby drevo pocas instalacie
neprasklo ani sa nerozstiepilo

2 Nastennu platriu umiestnite na stenu do pozadovanej
polohy a vyrovnajte ho pomocou integrovanej vodovahy
Zatial ¢o bude druha osoba drzat nastennu platriu na
mieste, na stene oznacte Styri miesta s rovhomernymi
rozostupmi, na ktorych prichytite drziak (pozri obr. 1).
Odlozte nastennu platiiu nabok a do kazdého oznaceného
miesta vyvftajte 6 mm (1/4-palcovy) vodiaci otvor.

Plathu umiestnite opat na stenu a pripevnite ju dodanymi
kotviacimi skrutkami a podlozkami (A) (pozri obr. 2)
Neutahuijte tieto skrutky nadmerne a nastennu platriu
nepustajte, kym nebudu osadené vsetky skrutky.
Skontrolujte, ¢i je nastenna platna aj po utiahnuti skrutiek
stale rovno.

3

EN

O]

Montaz na beténovu stenu

Upozornenie

Z bezpecnostnych dévodov musi byt beténova stena
schopna uniest hmotnost drziaka spolu s displejom. Vyrobca
nenesie ziadnu zodpovednost za zlyhanie spdsobené
nedostatoc¢nou silou steny.

Nastennu platriu umiestnite na stenu do pozadovanej
polohy a vyrovnajte ho pomocou integrovanej vodovahy.
Zatial ¢o bude druha osoba drzat nastennu platfiu na
mieste, na stene oznacte Styri miesta s rovhomernymi
rozostupmi, na ktorych prichytite drziak (pozri obr. 3).
OdloZte nastennu platriu nabok a do kazdéeho oznac¢eného
miesta vyvftajte 10 mm (3/8-palcovy) vodiaci otvor
Qdstrante z otvorov zvysny prach.

Do kazdeho otvoru vliozte hmozdinku (B) tak, aby bola
zarovnana s povrchom beténovej steny (pozri obr. 4). V
pripade potreby médzete jemnym poklepanim kladiva
zasunut hmozdinky na miesto.

Platriu umiestnite opat na stenu a pripevnite ju dodanymi
kotviacimi skrutkami a podloZzkami (A) (pozri obr. 2).
Neutahuijte tieto skrutky nadmerne a nastennu platru
nepustajte, kym nebudu osadené vsetky skrutky
Skontrolujte, ¢i je nastenna platnia aj po utiahnuti skrutiek
stale rovno.

N

w

S

]

Pripevnenie platne displeja na displej

Upozornenie

Pocas tejto casti instalacie budte obzvlast opatrni. Ak je to
mozné, neukladaijte displej ¢elom nadol. Mohla by sa tym
poskodit zobrazovacia plocha

Poznamka

Tento drziak sa dodava s réznymi skrutkami na montaz
Sirokej skaly modelov displejov. NevyuZzijete vsetok materidl
zo supravy. Ak ste v dodanej suprave nenasli vhodny rozmer
skrutky, obratte sa na vyrobcu displeja, ktory vam poskytne
dalSie informacie.

24

1 Prezrite si zadnu stranu displeja a zistite spravnu dlzku
skrutky:
* Ak je zadna strana displeja plocha a montazne otvory su
zarovno s povrchom, pouzite kratsie skrutky (C, E alebo
H) zo sUpravy materialu.




« Ak je zadna strana displeja zaoblena, pre¢nieva alebo su
montazne otvory zapustené, budete musiet pouzit dlhsie
skrutky (D, F alebo 1) a pravdepodobne bude potrebné
pouzit tiez rozpery (K).

Spravny priemer skrutky zistite tak, Ze zo supravy

materialu opatrne skusite jednu z kazdej velkosti (M4, M6

a M8) (pozri obr. 5). Nezatlacajte Ziadnu skrutku nasilu —

ak pocitite odpor, okamzite prestante a skuste skrutku s

mensim priemerom.

Pomocou skrutiek popisanych v krokoch 1a 2 pripojte

ramena drziaka k zadnej ¢asti displeja:

« Ak pouzivate skrutky M4 alebo M6, budete musiet pouzit
podlozky M6 (G). Ak pouzivate skrutky M8, budete
musiet pouzit podlozky M8 (J) (pozri obr. 5)

« Ak pouzivate dlhsie skrutky na displej so zaoblenou
alebo zapustenou zadnou stranou, mozno bude
potrebné pouzit aj rozpery. Podla potreby pouzite jednu
rozperu alebo dve rozpery na sebe. Rozpery pouzivajte
len, ak je to potrebné (pozri obr. 6).

N~

w

Poznamka

Ramena drziaka je potrebné pripojit oto¢nymi skrutkami (*)
smerujucimi smerom von (t. j. smerom od stredu displeja)
(pozri obr. 7). V opac¢nom pripade nebude funkcia naklanania
mozna.

Konec¢na montaz

Za pomoci druhej osoby displej opatrne nadvihnite a
umiestnite ho na nastennu platriu. Displej nepustajte, kym
sa ramena drziaka riadne nezahaknu na nastennu platriu.
Pomocou krizového skrutkovaca dotiahnite poistnu
skrutku nachadzajucu sa na kazdom ramene drziaka, aby
ste zabranili nadvihovaniu displeja z nastennej platne
(pozri obr. 8).

N~

Upozornenie

Poistné skrutky musia byt utiahnuté po cely cas, aby ste
predisli nahodnému zhodeniu displeja z drziaka.

4 Obsluha a nastavenie

* Ak chcete zmenit uhol sklonu displeja, jedna osoba musi
pevne drzat displej na mieste a druha uvolni oto¢né
skrutky umiestnené na kazdom ramene drziaka. Po
uvolneni médZzete displej presunut do pozadovanej polohy
Opatovnym dotiahnutim skrutiek uzamknete drziak v
pozadovanom uhle sklonu. Displej nepustajte, kym
nebudu otocné skrutky uplne utiahnuté (pozri obr. 9).
Drziak pravidelne ¢istite suchou handrickou. VSetky skrutky
a material pravidelne kontrolujte, aby ste sa uistili, Ze sa
spoje ¢asom neuvolnili. Podla potreby dotiahnite.

5 Specifikicie

Velkost displeja 40" az 65"

Maximalne zatazenie 45 kg (100 libier)

Montazny vzor 400 x 400 mm (15,7 x 15,7 palca) max.

SL

1 Pomembna varnostna navodila

g Pozor

« Preden za¢nete, preberite ta navodila. Ce ste glede
kaksnega dela postopka negotovi, se za pomoc obrnite na
strokovnega izvajalca ali monterja. Nepravilna namestitev
lahko povzroci telesne poskodbe ali poskodbo izdelka.
Stena ali povrsina mora podpirati skupno tezo nosilca in
zaslona, sicer je treba strukturo ojacati.

Preden zac¢nete vrtati v steno, preverite polozaj cevi, kablov
ali drugih nevarnih elementov.

Uporabiti morate varnostno opremo in ustrezno orodije. V
nasprotnem primeru lahko pride do telesne poskodbe ali
poskodbe izdelka

Pri namestitvi priporo¢amo prisotnost dveh oseb. Tezkega
zaslona ne dvigajte brez pomoci

Upostevajte vsa navodila in priporocila glede ustreznega
prezracevania in primernih mest za namestitev zaslona. Za
vec informacij glede vasega zaslona si oglejte navodila za
uporabo

Ta stenski nosilec se uporablja samo za elemente z
najvecjo tezo 45 kg (100 lbs). Ce nanj namestite elemente,
ki so teZji od predpisane teze, lahko pride do nestabilnosti,
ki lahko povzroci telesne poskodbe.

2 Nagibni stenski nosilec (za zaslone LCD, plazma,

LED)
Kaj je v Skatli
Stenska plosca (x 1)
Komplet Zeleznine (x 1)

Namestitvena rocica (x 2)
Uporabniski priro¢nik (x 1)

Komplet Zeleznine

A Lesni vijak M8 x 63 (x 4) F Vijak M6 x 30 (x 4)
Podlozka za lesni vijak (x 4) G Podlozka M6 (x 4)

B Zidni vlozek (x 4) H Vijak M8 x 12 (x 4)

C Vijak M4 x 12 (x 4) I Vijak M8 x 30 (x 4)

D Vijak M4 x 20 (x 4) J Podlozka M8 (x 4)

E Vijak M6 x 12 (x 4) K Distan¢nik (x 8)

Potrebno orodje

« Krizniizvijac

* lzvijac z nastavki (13 mm (1/2 palca))

« Elektri¢ni ali prenosni vrtalnik

« 3-mm sveder (1/4") in naprava za iskanje stebrov za
namestitev na mavcéno plosco

« 8-mm zidarski sveder (3/8") za namestitev na betonsko
steno

« Vodna tehtnica

3 Namestitev
Namestitev na mavéno plosco

Pozor

1z varnostnih razlogov morate nosilec pritrditi na najmanj dva
lesena stebra, ki sta eden od drugega oddaljena vsaj 40 cm
(16 palcev). Stebra morata podpirati skupno tezo nosilca in
zaslona

Rozsah naklonenia az 1° nahor a 3° nadol

Profil 3,0 cm (1,2 palca)

25

1 S kakovostno napravo za iskanje stebrov poiscite dva
sosednija stebra, na katera boste namestili nosilec




Note

Uporabiti morate sredisce stebra, da preprecite pokanje ali
lomljenje lesa med namestitvijo

2 Stensko plosco postavite ob steno na zeleno mesto in jo
poravnaijte z vgrajeno tehtnico.

3 Pomocnik naj plosco trdno drzi ob steni, vi pa na steni
oznacite stiri mesta z enakomernim razmakom za pritrditev
nosilca (glejte sliko 1).

4 Stensko plosc¢o odloZite in izvrtajte 6-mm vrtino (1/4”) na
vseh oznacenih mestih

5 Stensko plosc¢o ponovno postavite ob steno in jo pritrdite z
lesnimi vijaki ter prilozenimi podlozkami (A) (glejte sliko 2).
Vijakov ne privijte prevec, stenske plosce pa ne spustite,
dokler niso vijaki pritrjeni. Poskrbite, da ostane stenska
plosc¢a po privitju vijakov v vodoravnem polozaju.

Namestitev na betonsko steno

Pozor

1z varnostnih razlogov morajo betonske stene podpirati
skupno tezo nosilca in zaslona. Proizvajalec ne odgovarja za
napake, ki so posledica nezadostne nosilnosti sten.

1 Stensko plosco postavite ob steno na Zeleno mesto in jo
poravnajte z vgrajeno tehtnico.

Pomocnik naj plosc¢o trdno drzi ob steni, vi pa na steni
oznacite stiri mesta z enakomernim razmakom za pritrditev
nosilca (glejte sliko 3).

Stensko plosc¢o odlozite in izvrtajte 8-mm vrtino (3/8”) na
vseh oznacenih mestih. 1z lukenj odstranite morebiten
prah.

V vsako luknjo vstavite zidni vlozek (B) tako, da se ta
poravna z betonsko povrsino (glejte sliko 4). Po potrebi
lahko uporabite kladivo in narahlo potolcete po vlozkih, da
dosezejo ustrezen polozaj.

Stensko plos¢o ponovno postavite ob steno in jo pritrdite z
lesnimi vijaki ter prilozenimi podlozkami (A) (glejte sliko 2).
Vijakov ne privijte prevec, stenske plosce pa ne spustite,
dokler niso vijaki pritrieni. Poskrbite, da ostane stenska
plosca po privitju vijakov v vodoravnem polozaju

[N}

w

IS

O]

Pritrditev plosce zaslona na zaslon

Pozor

V tej fazi namestitve bodite e posebej pozorni. Ce je
mogoce, zaslona ne polagajte s sprednjo stranjo navzdol, saj
se lahko poskoduije povrsina za gledanje

Note

Nosilcu je prilozen Sirok nabor vijakov, ki ustrezajo razli¢cnim
modelom zaslona. Iz kompleta ne boste porabili vse
zeleznine. Ce v prilozenem kompletu ne morete naijti vijaka
ustrezne velikosti, se za vec informacij obrnite na

proizvajalca vasega zaslona.

1 Dolocite ustrezno dolZino vijaka, ki jo boste uporabili, in
sicer tako, da si ogledate hrbtni del zaslona.

« Ce je hrbtni del zaslona raven in so odprtine za
namestitev poravnane s povrsino, uporabite krajse vijake
(C, E ali H) iz kompleta Zeleznine.

« Ce je hrbtni del zaslona zaobljen, ima izboklino ali ¢e so
odprtine za namestitev vbocene, morate uporabiti daljse
vijake (D, F ali I). Morda boste morali uporabiti tudi
distancnike (K).

2 Dolocite ustrezen premer vijaka, ki ga boste uporabili, in
sicer tako, da poskusite previdno priviti vijaka obeh
velikosti (M4, M6 in M8) iz kompleta Zeleznine (glejte sliko
5). Vijakov ne privijajte na silo — ¢e cutite odpor,
nemudoma prenehajte in poskusajte z vijakom manjsega
premera.

Namestitveni rocici pritrdite na hrbtni del zaslona z vijaki,

navedenimi pri 1.in 2. koraku:

« Ce uporabljate vijake M4 in M6, morate uporabiti
podlozke M6 (G). Ce uporabljate vijake M8, morate
uporabiti podlozke M8 (J) (glejte sliko 5)

« Ce uporabite daljée vijake na zaslonu z zaobljenim ali
vbocenim hrbtnim delom, boste morda potrebovali tudi
distanc¢nike. Po potrebi uporabite enega ali dva
distanc¢nika. Distanc¢nik uporabite samo, ¢e je to
potrebno (glejte sliko 6).

w

Note

Namestitveni rocici pritrdite z nagibnima vijaka (*),
obrnjenima navzven (stran od sredine zaslona) (glejte sliko
7). V nasprotnem primeru funkcija nagiba ne bo na voljo.

Konéna sestava

Skupaj s pomocnikom previdno dvignite zaslon in ga
namestite na stensko plosco. Zaslona ne spustite, dokler
se namestitveni rocici ne zatakneta za stensko plosc¢o
Privijte varnostni vijak na obeh namestitvenih rocicah s
pomocjo kriznega izvijaca, da preprecite odstop zaslona s
stenske plosce (glejte sliko 8)

~

Pozor

Varnostni vijaki morajo biti vedno priviti, s ¢cimer preprecite
padec zaslona ob nenamernem udarcu.

4 Uporaba in prilagajanje

« Za spreminjanje kota nagiba zaslona naj ena oseba zaslon
trdno drzi na mestu, druga oseba pa naj odvije nagibna
vijaka na namestitvenih rocicah. Ko sta vijaka odvita,
premaknite zaslon v Zeleni polozaj. Nagibna vijaka privijte,
da pritrdite zaslon v Zelenem polozaju. Zaslona ne
spustite, dokler nista oba vijaka popolnoma privita (glejte
sliko 9)

Nosilec redno ¢istite s suho krpo. Vijake in Zeleznino
preverjajte v rednih intervalih in poskrbite, da se stiki
s¢asoma ne razrahljajo. Po potrebi vijake ponovno privijte.

5 Specifikacije

Velikost zaslona od 40 do 65 palcev
45 kg (100 lbs)

najvec 400 x 400 mm (15,7 x 15,7 palcev)

Najvecja obremenitev

Vzorec za namestitev

Razpon nagiba do 1° navzgor in 3° navzdol

Profil 3,0 cm (1,2 palecv)

26



BG

1

BaskHM MHCTpyKLMM 32 BesomacHocT

n BHuMaHKe

1 V13non3BsaliTe BUCOKOKaYeCTBEH AETEKTOP 3a NMOAMNOPY, 3a A3
OTKpKMeETe ABe CbCeaHW NOANOPK, KbAETO UCKaTe Aa
WHCTanupaTe CBOATa KOH30/1a.

3abeArerkKa

[poyeTeTe Te3n MHCTPYKLMKM, Npean Aa 3anovHeTe. AKO He
CTe CUTYPHM OTHOCHO HAKOA YacT OT NPOLIeCa, CBbPXKETe ce
C NpodecnoHaneH U3NbAHUTEN UK MOHTANKHMK 3a NOMOLLL.
HenpasWaHOTO MHCTaNMpaHe MOXKe Aa AoBese [0
HapaHABaHe Wan nospesa.

CTeHaTa UM MOHTaKHaTa NOBBLPXHOCT TPAOBA Aa 6bae B
CbCTOAHME Aa U3LbPHKM Ha KOMBVHWUPAHOTO Tero Ha
CTOMKaTa W Ha AWCNAen; B NPOTUBEH C/yYall KOHCTPYKUMATA
Tpabsa fa 6bae noAacuneHa.

JNokanusupaiite TpbboNpoBoAM, Kabenu unm Bcakaksm
APYr ONAacCHOCTK B CTEHaTa, KOraTo UcKaTe A3 MOHTUpaTe
KOH30/1aTa npeau npobusaHe.

Tpabsa fa ce U3NON3BaT NpeanaseH npeaasaTeneH
MeXaHW3bM ¥ NOAXOAALLM UHCTPYMEHTU. B npoTveeH
CNyYall ToBa MOXe [1a loBe/ie 10 HapaHABaHe U
nospesa.

33 MHCTaNMpaHeTo ce NpenopbYBaT ABama AyLin. He ce
onuTBamnTe Aa BAWraTe TEXKbK Aucnien 6e3 nomod,.
CneppaiiTe BCUYKM MHCTPYKLMM M NPENOPBKU NO
OTHOLWEHWE Ha NOAXOAALLA BEHTUNALMA U NOAXOAALLN
MeCTa 33 MOHTUPaHe Ha Balua aAucnaei. 3a noseye
MHbOPMaLMA Ce KOHCYNTMPAITE C PbKOBOACTBOTO Ha
npuTexaTena 3a Ballna KOHKpeTeH AMCHHEH.

Tasn KOH30/1a 3a CTeHa e NpeAHa3Ha4eHa 3a U3Mnon3BaHe
camo npu makcumasnHo Terno ot 45 kr (100 Ib).
113n0n3BaHETO C NO-FONAMO OT MAaKCMMANHOTO NOCOYEHO
Terno MoXe Aa ioBese 0 HecTabuaHOCT, KOeTo Aa
NPUYUHN HapaHABaHe.

TpabBa fa n3non3sate LeHTbPa Ha NoANoparta, 3a Aa ce
n3berHe HanyksaHe Wau pasuensaHe Ha AbPBOTO N0 Bpeme
Ha MHCTaNMpaHeTo.

2 MocTaBeTe CTEHHATA N104a A0 CTEHATa Ha KeNaHoTO MACTO
1 A HUBENMPaliTe C NOMOLLTA Ha BrPafeHUa HUBEUp.

3 [lokaTo Apyro NuLe AbpxKU CTEeHHATa NAo4Ya B NONOXKEHUE,
MapKupaiiTe ABe mecTa (0Trope 1 0TA0/Y) 3a 3aKpensaHe
Ha KOH30/1aTa KbM CTeHaTa (BukTe dur. 1).

4 MocTaseTe CTeHHaTa Ni0Ya HAaCTPaHW 1 Npobuiite 6 Mm
(1/4") nunoTeH OTBOP Ha BCAKO MapKMpPaHO MACTO.

5 lMocTaseTe cTeHHaTa Nao4a 06paTHO Ha CTeHaTa U A
3aKpeneTe C NOMOLLTa Ha NPeAOoCTaBeHNTE BUHTOBE C
KBagdpaTHa rnasa v wanbute (A) (BmxTe dur. 2). He
npeHaTAraiTe Te3n BUHTOBE U He NyCcKalTe CTeHHaTa
nao4a, LOKaTO He 3aBMeTe BCUYKM BUHTOBE. YBepeTe ce, e
CTeHHaTa nao4a ocTaBa HMBeAMPaHa Caej 3aTAraHeTo Ha
BUHTOBETE.

MoHTax KbM GeTOHHa CTeHa

BHumaHue

OT cbobparkeHns 3a besonacHocT 6eToHHaTa cTeHa TpAbBea
na 6bie B CbCTOAHME fia U3AbPXKM Ha 06LWOTO Terno Ha
KOH30/1aTa 1 Ha aucnnes. [Pon3BOANTENAT He HOCK
OTrOBOPHOCT 3@ HEW3MPABHOCT, NPUYMHEHA OT CTEHW C

HakAaHsiHe Ha KoH3oAaTa (3a LCD,
naasmenn u LED amcninen)

Kakeo uma B KyTuaTa

CreHHa naova (x1) MOHTaXHO pamo (x2)
KomnnekT ¢ kpenesHu enemeHT (x1)  pbKOBOACTBO 3a noTpebuTens (x1)

KomnaekT ¢ KpenexHu eAeMeHTU

A

monNnw

BuHT M8 x 63 (x4)

LWaltba 3a BUHT C KBaapaTHa rasa (x4)
natoben 3a 6eToH (x4)

M4 x 12 BUHT (x4)

M4 x 20 BUHT (x4)

M6 x 12 BUHT (x4)

M6 x 30 BUHT (x4)
M6 waibata (x4)
M8 x 12 BUHT (x4)
M8 x 30 BUHT (x4)
M8 waibara (x4)
BTY/IKa (x8)

X —ITOoOmTm

HeobxoAMMM MHCTPYMEHTH

* Kpbcrata otseptka Phillips

* TpecyoTka uav oteepTKa ¢ 13 mm (1/2") rHe3go

* EnekTpuyecka uav nopTtaTueHa Apeska

* 6 MM (1/4") cBpeano v AeTeKTop 3a NoANopy Npu
WHCTanupaHe BbpXy M’MNCOKapTOH

* 10 mm (3/8") cBpea/1o 3a 31aapws 3a MHCTaMpaHe Bbpxy 6ETOH

* Huso

3 WHcTaanpane
MoHTHpaHe KbM rMMCOKapTOH

BHuMaHue

OT cbobparkeHna 3a 6e30nacHOCT Tasu KoH3ona Tpabsa Aa
6bAe 3aKpeneHa KbM Hal-ManKo ABe AbpBeHK NOANOPH Ha
pascTosHuWe eAHa OT Apyra He No-manko ot 16". Moanopwute

TpAbBa Aa 6bAAT B CbCTOAHME @ M3ABPXKAT Ha 06LLOTO Terno

Ha KOH30/1aTa M Ha Ancnnea.

HeAOoCTaTbYHa 34paBMHa.

MocTaBeTe CTeHHaTa nio4a A0 CTEHATa Ha KeNlaHOTO MACTO
1 A HWBeNMpaiiTe C NOMOLLTA Ha BIPaAeHUA HUBEWP.
[loKaTo ApYro AnLe AbPXKM CTEHHATa NAo4a Ha MACTO,
MapKMpanTe YeTUPKU MeCTa Ha PaBHO Pa3CTOAHMUE Ha
CTeHaTa 3a 3aKpensaHe Ha KoH301aTa (BUXKTe dur. 3).
MocTaseTe CTeHHaTa Nio4Ya HacTpaHu U Npobuiite 10 mm
(3/8") oTBOP Ha BCAKO MapKMpaHo MacTo. OTcTpaHeTe
W3IMWHWA Npax OT OTBOPUTE.

MocTaseTe atoben 3a 6eToH (B) BbB BCEKM OTBOP, Taka ye
/13 e HapaBHO ¢ GeTOHHATa NOBBLPXHOCT (BUKTE dur. 4).
Moske fa U3non3sate Yyk, 3a fja BKapaTe sieko aiobenunte
Ha MACTO, aKo e HeobXoANMO.

MocTaseTe cTeHHaTa nio4a 06paTHO Ha CTeHaTa U A
3aKpeneTe ¢ NOMOLLUTa Ha NPeAoCTaBEHNTE BUHTOBE C
KBagpaTHa rnaea v warbwute (A) (BuxTe dur. 5). He
npeHaTAranTe Tesn BUHTOBE U He NycKalTe CTeHHATa
nno4a, JOKaTo He 3aBMeTe BCUYKM BUHTOBE. YBEpeTe Ce, Ye
CTeHHaTa M/7104a 0CTaBa HWBeMpaHa cnej 3aTAraHeTo Ha
BMHTOBETE.

[N]

w

a

[

3aernBaHe Ha NAOYaTa Ha AUCMAEA KbM AUCMAEA

BHuMaHue

BbAeTe MHOMO BHUMATENHW MO BPEME Ha TasW 4acT oT
MHCTaAMpaHeTo. AKO e Bb3MOKHO, N3bsarsaiiTe obpbliaHe Ha
LMCNes HafoNy, TbIA KAaTo TOBA MOXKe [ia NoBpeay
3puTeIHaTa MOBBPXHOCT.

27




3abeAerkKa

Ta3u KoH30/1a ce A0CTaBA ¢ Habop OT PasNUYHU BUHTOBE 3a
3aKpensaHe Ha roNAamo pasHoobpasve T MoAenu Ha
aucnnen. He BCUYKM KpeneskHW eNeMeHTH B KOMMIEKTa Lie
ce 13non3sat. AKO He MOXKeTe fja HamepuTe NOAXOAALLNA
pasmep Ha BUHTa B NPEAOCTaBEHUA KOMMNEKT,
KOHCYNTHpaiiTe ce C NPOM3BOAMTENSA Ha BALUMA AUCMNeN 33
noseye MHpopmauma.

1 Onpegnenete npasuaHaTa Ab/KMHA Ha BUHTA, KOMTO Aa

M3N0/13BaTte, KaTo pa3rneaaTe 3a4Hata CTpaHa Ha Aucnsen:

AKO 3a/HaTa CTpaHa Ha BalUMA AMUCNNEN e NNOoCKa U
MOHTaXKHUTE OTBOPW Ca U3PABHEHU C MNOBBPXHOCTTA, BUE
e n3nonsea no-kvcu BuHToBe (C, E nam H) ot
KOMMIEKTA C KPEMEXHN eNNeMEHTH.

AKO 33/HaTa CTpaHa Ha BalUMA AMUCNAel e U3KPUBEHa,

MMa U3[aTHa UK @Ko MOHTaXKHUTE OTBOPYU ca

BA/BOHATY, LLe Ce HaNoXKM Aa U3Mon3BaTe No-AbaruTe

BuHTOBE (D, F 11 1) M CbLLO MOXKE Aia Ce HanokKu Aa

n3nonssate sTynkute (K).

Onpeaenete NpaBUIHUA AMAMETBP Ha BUHTA, KOMTO Le

M3M0N3BaTe, KaToO BHMMATEIHO U3NpobBaTe eAnH OT BCEKM

pasmep (M4, M6 1 M8) 0T KOMNNEKTa C KpeneXHU

enemeHTU (BUxKTE dur. 5). He npunaraiite cuna Bbpxy

BMHTOBETE — aKO NOYYBCTBATE CbNPOTUBAEHME, CrpeTe

He3abaBHO W onuTalTe C NO-ManbK AMaMETbP BUHT.

3aKkpeneTe pameHaTa Ha KOH30/1aTa KbM 3a/iHaTa CTpaHa

Ha BalUMA AUCNNEl C NOMOLLTA Ha BUHTOBETE, MOCOYEHM B

CTbnkn 1 n 2:

« AKo mn3nonseate BuHTOBE M6 (G), Lie ce HanoXu aa
n3nonsgate WwWanbu M4 unu M6. Ako nsnonssate
BuHTOBE M8 (J), e ce HaNOXKM Aa M3non3saTe WwWanbm
M8 (BuKTe dur. 5).

« AKo mn3nonseate no-abarute suHToBe (K) Ha aucnneit ¢

13BMTa UK BANBOHATA 334Ha CTpaHa, MOKe Aa ce

Ha/IoXWM M3MO3BAHETO Ha BTY/IKM. M3non3saiite egHa

BTY/IKa N ABE e/lHa BbPXY APYra, ako e HeobXxoAnmo.

M3non3BaiTe BTy/IKa CaMo ako e HeobXoAMMO (BUKTE

our. 6).
E 3abeerkka

)

w

PameHaTa Ha KoH30n1aTa TpAbBa Aa 6bAAT 3aKpeneHu ¢
BMHTOBETE 33 HaknaHAHe (*), HacoyeHn HaBbH (T.e. Aaney oT
cpesata Ha gucnnes) (BwxTe dur. 7). B npoTueeH caydai
HAMa i@ UMaTe [0CTbN A0 GYHKUMATA 33 HaKNaHsAHe.

3aKAIOUMTEAEH MOHTAX

1 Cno6oluTa Ha ApYro AnLLEe BHAMATENHO NOBAUTHETE
[AMCNNen v ro NoCTaBeTe Ha CTeHHaTa naova. He nyckalite
[AMCTNen, 4OKAaTO MOHTAKHUTE pameHa He ca 34paBo
3aKayeHW BbPXy CTEHHaTa Mn/iova.

3aTerHeTe npesnasHWA BUHT, Pa3noNOXeH Ha BCAKO pamo
Ha KOH30/1aTa, KaTo M3noa3BaTe KpbcTaTa oTeepTka Phillips
3a NpeAoTBpaTABAHE Ha NOBAMraHe Ha AyCnaes oT cTeHaTa
nnoya (BuxTe odwr. 8).

)

BHumaHue

MpeanasHuTe BUHTOBE TPAGBA Aa Ce 3aTAraT Mo BCAKO BpEME,
3a [la ce NpeAoTBpaTH CAyYalHo cbbapsaHe Ha aucnaes oT
KoH30NaTa.

28

4 EKcnAoaTaums U HacTpoiika

* 3a 43 NPOMEHMTE brb/ia Ha HaK/OH Ha BalWA Aucel,
nomoseTe efiHO MLE a NPUABPKA ANCTIEA Ha MACTO,
[L0KaTo Apyr YoBeK pa3xnabsa BMHTOBETE 3@ HaKkNaHsHe,
Pa3noNOKEHW Ha BCAKO Pamo Ha KoH3onaTa. Cnep KaTo
pasxnabute, MOXeTe Aa NPEMeCTUTE BalUUA AMCMEN B
KeNaHOTO NOJIOXKeHWe. 3aTerHeTe OTHOBO BUHTOBETE 3a
HaK/I0oH, 3a fia GMKCUpaTe brb/la Ha HaKNOH Ha MACTO. He
NycKaiTe Aucnnes, JOKaTo He 3aTerHeTe 1 /iBaTa BUHTa 3a
HakoH (BuKTeE dur. 9).

MeproanyHO NoUNCTBalTE KOH301aTa CbC Cyxa Kbpna.
MpoBepsBaliTe PeAOBHO BCUYKM BUHTOBE W KPEMeKHM
e/1eMeHTY, 3a [ia Ce rapaHT1pa, Yye HAMa pasxnabeHu
BPb3KM C BPEMETO. 3aTerHeTe OTHOBO, ako e HeoBXoAMMO.

5 cneundukaumm

Pasmep Ha gucnnen 40" po 65"

Makcrmanto HatosapsaHe 45 kr (100 Ib)

MoHTaXHa cxema 400 mm x 400 mm (15,7" x 15,7") makc.

[nana3oH Ha HaKkNoH 10 1° 1 3° Hagony

Mpodun 3,0cm (1,2")







PHILIPS

2017 © Gibson Innovations Limited.

Al rights reserved.

This product has been manufactured by, and is sold

under the responsibility of Gibson Innovations Ltd., and
Gibson Innovations Ltd. is the warrantor in relation to this
product.

Philips and the Philips Shield Emblem are registered
trademarks of Koninklijke Philips N.V. and are used under
license.

&

UM_SQM7442
00_2L_V20
WKI7314





